SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Application No.:
Applicant:

Address of Applicant:
Manufacturer:

Address of Manufacturer:

EUT Description:
Model No.:
Trade Mark:

FCC ID:
Standards:

Report No.: SUCR2401000003TL0O4
Rev.: 01
Page: 1of 115

TEST REPORT

SUCR2401000003TL

KonnectONE, Inc

40 Lake Bellevue Drive, Suite 340, Bellevue, Washington 98005, U.S.A
KonnectONE, Inc

40 Lake Bellevue Drive, Suite 340, Bellevue, Washington 98005, U.S.A
CPE

K868CPE

Moxee

2APQU-K868CPE

FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart E

Date of Receipt: 2023/01/03

Date of Test: 2024/01/03 to 2024/01/18

Date of Issue: 2024/01/29

Test Result : PASS *

* In the configuration tested, the EUT detailed in this report complied with the standards specified
above.

Authorized Signature:

well wer

Well Wei
Wireless Laboratory Manager

overleaf, available on request or accessible at http://
subject to Terms and Conditions for Electronic
Attention is drawn to the limitation of liability,

s at tt :/lwww.sgs.com

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

‘en/Terms-and-Conditions/Terms-e-Document. aspx.
ur ssues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company s fmdlngs at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this documenl does not exonerate parties to a

transaction from exerclslng all their rights and i under the
4 except in full, without prior wrluen approval of the Company Any unauthonzed alteration, forg;
o R appearance of this d and s may be pr to the fullest extent

% Inspection & Tesvng Sem 0 S

7 Attention: To check the authenticity of testing /inspection report & certific
or email: CN.Doccheck@sgs.com
mumsmm1.mmnmd.&mmndmsmmum(m)mnmmzﬂs 215000

HE-H# - 48 (I5) EARSRERANRESNIIERERMSHOSTRES  #%: 215000
T

cannot be reproduced
ery or falsification of the content or
the law. Unless otherwise stated the
results shown in this tesl report refer only to the sample(s) tested and such sampls(s) are retained for 30 days on[y

2 ate, please contact us at telephone: (86-755) 8307 144

t (86-512) 62992980 Wwww.sgsgroup.com.cn
t (86-512) 62992980 i

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04
Rev.: 01
Page: 2 of 115

1 Version

Revision Record

Version Chapter Date Modifier Remark

01 2024/01/29 Original

Prepared By

(lves Cheng) / Test Engineer

6‘ Z" hdr /OIMA
Checked By

(Stone Gu) / Reviewer

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at htt, :II .sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic uments at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, Indamnlﬂcallon ané urisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reﬂecls the Company 's findings at the time of its intervention only and within the limits of
Client's if any. The Ci sole P bility is to its Cllenl and this document does not exonerate parties to a
transaction from exercising all their rlghts and under the This d cannot be rep:

except in full, wnhoul prior written app: of the Ci Any forgery ol ifi of the content or
appearance o“ is and offe s may be pi d to the Yullest extent of the Iew Unless otherwise stated the
results shown in lhls test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Souhof. Pt o.,Rnsheng Road, uehou sl Pa Sz e, ChinaJengs Plt s Trade Zone 215000 t(86-512)62992080  www.sgsgroup.com.cn
HE- M - FE GI6) ARRARERANARSHILERARM SRS RAS B8 215000 t (86-512)62992980  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.:
Rev.:
Page:

01
30f115

2 Test Summar

SUCR?2401000003TL04

Test Item

Band!!

FCC
rules
No.

Test

Test Requirements Result

Result

Dynamic
Frequency
Selection

Band II-A
Band II-C

DFS Detection Thresholds:

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP > 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power spectral density | -64 dBm
requirement
Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna
Ve : Throughout these test procedures an additional 1 dI been added 1o the amplitude of the
nission wavefonus 1o account for variations in measurement equipment. This will ensure that
signal is at or above the detection threshold level to trigger a DFS response.
Note3: EIRP is based on the highest antenna gam. For MIMO devices refer to KDB Publication
662911 DO

DFS Response Requirement:

Parameter Value
1 5 40 7 Non-occupancy period Minimum 30 minutes C I ause
. Channel Check Time 60 seconds 4 1
Channel Move Time 10 seconds .
See Note 1
Channel Closing Transmission Time 200 mulliseconds + an
aggregate of 60
mulliseconds over remaining
10 second period.
See Notes 1 and 2
U-NII Detection Bandwidth Minimum 100% of the U-
NI 99% transnussion
power bandwidth. See Note
3

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals wall not count quiet periods in between transmussions
Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed with
10 data traffic.

PASS

Note 1:

Band II-A: 5250-5350MHz
Band II-C: 5470-5725MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. comlenl‘l’erms and Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http:, m/en/Terms-an -Condltlonsl‘l’arms-e-Documan( aspx.
Attention is drawn to the limitation of liability, indemnification and juris ct 0| ssues efined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the Ilmits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercnslng all their rights and under the This d cannot be reprod
except in full, wnhoul prior wntten pp! | of the C: Any [ i forgery or i of the content or
appearance of thi and off d to the 1u||est extent of the law. Unless otherwise stated the
results shown in lhls testreport refer only to the sampla(s) lesled and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443

or email: CN.Doccheck@sgs.com
Southof No. 6 Pent, No. 1, Runsheng Road, Suzhou Industial Park, SuzhouArea, Cina (Jengsu) Pl Free TradeZone - 215000 t (86-512)62992980  www.sgsgroup.com.cn
t (86-512) 62992980 sgs.china@sgs.com

HE-HH -4 (15 ERRAEEESNAEANTIEEARB SRS BES  #%: 215000
T
Member of the SGS Group (SGS SA)




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04

Rev.: 01
Page: 4 of 115
Contents

V= £ [ o O RPUPPPRRN 2
2 TESESUMIMEANY ...ttt ettt e et e et e e e e et e e e e s n b e e e e e e e e e e snrnn s 3
3 General INfOIMEALION ........uuiiiiiiiiiiieiiee bbb 5
3.1 DetailS Of CHENT.... ..ttt 5

3.2 TESE LOCALION ...oeiiiiiiiiiiiiiieeeeeee ettt e e e e e 5

3.3 TSt FACHITY ..eeveeeieeeeeeeeeeeeee ettt 5

3.4 General Description Of EUT ..o 6

3.5 Test Environment and MOAE ............oooivviiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 8

3.6 Description of SUPPOIT UNIES .......uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiii e 8

3.7 Worst-case configuration and MOAE............uuuuuuuiiiiiiiiiiiiiiiiiiiaes 8

4  Testresults and MeasuremMent DAta.............uuuuuuuiuiiiiiiiiiiiiiiiiiiii e 9
4.1 Dynamic Frequency SeIeCtioN ..............uuuuuiiiiiiiiiiiiiiiiii e 9
4.1.1 DFS Measurement Configuration ............cooooeeeiiriiii e 9

4.1.2 DFS Threshold 1eVel .........ccoo o 9

4.1.3 POWET-0N CYCIE ... 9

4.1.4 USEr ACCESS RESIICHONS......ccii i 9

4.1.5 Channel Loading/Data Streaming.........ccooueeeieiiieiieee e 9

4.1.6 Conducted Setup of Calibration of DFS Detection Threshold Level ........... 10

.17 TESE SEUUD 1ottt ettt e e ettt e e e e e e e e e e n e e e e e e eennnn 10

4.1.8 TESEPIOCEAUIES ... 11

4.1.9 Applicability of DFS Requirements Prior to Use of a Channel .................... 18

4.1.10 Applicability of DFS Requirements During Normal Operation................... 18

4.1.11 DFS Detection Thresholds. ... 19

4.1.12 ReSPONSE REQUINEMENTS ....coeeieeeeeeee e 19

4.1.13 Short Pulse Radar Test Waveforms ... 20

4.1.14 Long Pulse Radar Test Waveform..........ccooeeeeiee 22

4.1.15 Frequency Hopping Radar Test Waveform ..........ccccooeeeiii, 22

5 Measurement Uncertainty (95% confidence levels, K=2)........ccccovviiiiiiiiii e, 23
6 EQUIPMENT LIST...ciiiiiiiiiiiiiiiiiii et 24

7 Photographs - Setup PROTOS..........ccooiiiiiiiiiiiiieeeeeeeeeeeeee e 25

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at hltg //www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic at At_tg JIwww.sgs.. com/en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, i ion an issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company s nndlngs at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this documen! does not exonerate parties to a
transaction from exermslng all their rights and igati
except in full, without prior written approval ol the Company Any unaulhorlzed alteration, for$ery or falsification of the content or
appearance oi this di is and may be pr to the fullest extent of the law. Unless otherwise stated the
resul(s shown in lhls tast renort refer only to the sample(s) las(ed and such sample(s) are retalned lor 30 days only
\ttent To

under the cannot be reproduced

mmamm.wmm,&mmmmsmmmmjmmmm 215000 t(86-512)62992080  www.sgsgroup.com.cn
[ HE- 5 - #8 (I6) AEREXECANAEAHIIERRRASKERRS  #A&: 215000 t (86-512)62992980  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04
Rev.: 01
Page: 50f 115

3 General Information

3.1 Details of Client

Applicant:

KonnectONE, Inc

Address of Applicant:

40 Lake Bellevue Drive, Suite 340, Bellevue, Washington 98005, U.S.A

Manufacturer:

KonnectONE, Inc

Address of Manufacturer:

40 Lake Bellevue Drive, Suite 340, Bellevue, Washington 98005, U.S.A

3.2 Test Location

Company: SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Address: South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou
Area, China (Jiangsu) Pilot Free Trade Zone

Post code: 215000

Test engineer: Ives Cheng

3.3 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

* A2L A (Certificate No. 6336.01)

SGS-CSTC STANDARDS TECHNICAL SERVICES (SUZHOU) CO., LTD. is accredited by the American
Association for Laboratory Accreditation(A2LA). Certificate No. 6336.01.

e Innovation, Science and Economic Development Canada

SGS-CSTC STANDARDS TECHNICAL SERVICES (SUZHOU) CO., LTD. has been recognized by ISED
as an accredited testing laboratory.

CAB identifier: CN0120.
IC#: 27594.

* FCC -Designation Number: CN1312

SGS-CSTC STANDARDS TECHNICAL SERVICES (SUZHOU) CO., LTD. has been recognized as an
accredited testing laboratory.

Designation Number: CN1312.
Test Firm Registration Number: 717327

S S
) *
b SIE]
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3.4 General Description of EUT

EUT Description: CPE

Model No.: K868CPE

Trade Mark: Moxee

Hardware Version: K868CPE_MB_V1.00

Software Version: K868CPE_EQ100_C277_V0201
Power Supply: 12v

IMEI: 860662054426370

802.11a: 20 MHz channel bandwidth

WLAN Mode Supported: | 802.11n: | 20 MHz / 40 MHz channel bandwidth

802.11ac: | 20 MHz / 40 MHz / 80 MHz MHz channel bandwidth

5250MHz to 5350MHz

Operation Frequency: 5470MHz to 5725MHz

802.11a: | OFDM (BPSK, QPSK, 16QAM, 64QAM)

Modulation Type: 802.11n: OFDM (BPSK, QPSK, 16QAM, 64QAM)

802.11ac: | OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)

20MHz: 802.11a/n(HT20)/ac(VHT20)

Channel Spacing: 40MHz: 802.11n(HT40)/ac(VHT40)
80MHz: 802.11ac(VHT80)
Antenna Type: External Antenna

5250MHz to 5350MHz: 1.5dBi(Ant0); 1.49dBi(Ant1);
5470MHz to 5725MHz: 1.5dBi(Ant0); 1.49dBi(Ant1);

Antenna Gain: Note:
The antenna gain are derived from the gain information report provided by the
manufacturer.
X sIso 802.11a

Smart System: X MIMO 802.11n/ac: 2Tx & 2Rx
[] Diversity | CDD:802.11a: 2Tx & 2Rx

_ XMaster

DFS Function: - - - :
[]Slave with radar detection []Slave without radar detection

RF Cable: 2dB

Remark:
As above information is provided and confirmed by the applicant. SGS is not liable to the accuracy,
suitability, reliability or/and integrity of the information.
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Remark:

In FCC 15.31, for each band in which the device can be operated with the device operating at the number of
frequencies in each band specified in the following table, and the selected channel to perform the test as

below:

Frequency range over which device

Number of Measurement

Location of Measurement

operates Frequencies Required Frequency in Band of Operation
1 MHz or less 1 centre
1 MHz to 10 MHz 2 1 near high end, 1 near low end
Greater than 10 MHz 3 1 near high end, 1 near centre
For UNII Band II-A:
Mode Channel Frequency(MHz)
The Lowest channel 5260
IEEE 802.11a/n/ac/ax 20MHz The Middle channel 5280
The Highest channel 5320
IEEE 802.11n/ac/ax 40MHz The Lowest channel °270
The Highest channel 5310
IEEE 802.11ac/ax 80MHz The Middle channel 5290
For UNII Band II-C:
Mode Channel Frequency(MHz)
The Lowest channel 5500
IEEE 802.11a/n/ac/ax 20MHz The Middle channel 5580
The Highest channel 5700
The Lowest channel 5510
IEEE 802.11n/ac/ax 40MHz The Middle channel 5550
The Highest channel 5670
IEEE 802.11ac/ax 80MHz The Lowest channel 5530
The Highest channel 5610
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3.5 Test Environment and Mode
Environment Parameter 101 kPa Selected Values During Tests
Relative Humidity 44-46 % RH Ambient
Value Temperature(°C) Voltage(V)
NTNV 22~23 12

Remark:
NV: Normal Voltage
NT: Normal Temperature

3.6 Description of Support Units

The EUT has been tested as an independent unit.

3.7 Worst-case configuration and mode

Low data rate was used to test on antenna port conducted tests and radiated spurious emissions since it has
the highest maximum power. Following are the worst-case data rates set for test:

Modulation Type SISO - Data Rate CDD/MIMO - Data Rate

802.11a 6 Mbps /

802.11n (HT 20) MCSO0 (13 Mbps)

802.11n (HT 40) MCSO (27 Mbps)

802.11ac (VHT 20) MCSO0 (13 Mbps)

802.11ac (VHT 40) MCSO0 (27 Mbps)

~ ~N ]~~~

802.11ac (VHT 80) MCSO0 (58.5 Mbps)
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4 Test results and Measurement Data

4.1 Dynamic Frequency Selection

4.1.1 DFS Measurement Configuration

Conducted Measurement
Test Condition Use 500hms to connect cable/connector calibration and testing, Use AntO port for
testing. Refer to Section 4.11.7 for test connection.

4.1.2 DFS Threshold level

&At the antenna connector

DFS Threshold level:( -64 )dBm [in front of the antenna

The Interference Radar Detection Threshold Level is:

(Band II-A: -64dBm + 1.50dBi + 0dB = -62.50dBm);

(Band II-C: -64dBm + 1.50dBi + 0dB = -62.50dBm)

That had been taken into account the output power range and antenna gain.

4.1.3 Power-on cycle

| The time required for the Master Device and/or Client Device to complete its power-on cycle(67.385S).

4.1.4 User Access Restrctions

DFS Controls(Hardware or software) related to radar detection are NOT accessible to the user. Manufacturer
statement confirming that information regarding the parameters of the detected Radar Waveforms is not
available to the end user.

4.1.5 Channel Loading/Data Streaming

The dara file(MPEG-4) has been transmitting in a streaming mode.

Software to ping the client is permitted to simuate data transfer with random ping intervals.

Minimum channel loading of approximately 17%.

LI

Unicast protocol has been used.
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4.1.6 Conducted Setup of Calibration of DFS Detection Threshold Level

Radar Test
Signal Generator Spectrum Analyzer

50 Ohms 50 Ohms

Output C O Input

4.1.7 Test Setup

Radar Test
Signal Generator

Outputo
ATT1048 2-Way
Splitter/ 2-Way UUT
Combiner Splitter/ O M
Combiner (Master)
Spectrum §
Analyzer ; =
(with 10 dB internal Client
Attenuation) o @
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4.1.8 Test Procedures

4.1.8.1 U-NII Detection Bandwidth

Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0 — 4 in Table 5
at the center frequency of the UUT Operating Channel at the specified DFS Detection Threshold level found
in Table 3.

Set the UUT up as a standalone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

Generate a single radar Burst, and note the response of the UUT. Repeat for a minimum of 10 trials. The
UUT must detect the Radar Waveform within the DFS band using the specified U-NIl Detection Bandwidth
criterion shown in Table 4. In cases where the channel bandwidth may exceed past the DFS band edge on
specific channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire
emission bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.
Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz steps,
repeating the above test sequence, until the detection rate falls below the U-NII Detection Bandwidth
criterion specified in Table 4. Repeat this measurement in 1MHz steps at frequencies 5 MHz below where
the detection rate begins to fall. Record the highest frequency (denote as FH) at which detection is greater
than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies above
FH is not required to demonstrate compliance.

Starting at the center frequency of the UUT operating Channel, decrease the radar frequency in 5 MHz steps,
repeating the above test sequence, until the detection rate falls below the U-NII Detection Bandwidth
criterion specified in Table 4. Repeat this measurement in 1MHz steps at frequencies 5 MHz above where
the detection rate begins to fall. Record the lowest frequency (denote as FL) at which detection is greater
than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below
FL is not required to demonstrate compliance.

The U-NII Detection Bandwidth is calculated as follows:

U-NII Detection Bandwidth = FH — FL

The U-NII Detection Bandwidth must meet the U-NII Detection Bandwidth criterion specified in Table 4.
Otherwise, the UUT does not comply with DFS requirements. This is essential to ensure that the UUT is
capable of detecting Radar Waveforms across the same frequency spectrum that contains the significant
energy from the system. In the case that the U-NII Detection Bandwidth is greater than or equal to the 99
percent power bandwidth for the measured FH and FL, the test can be truncated and the U-NII Detection
Bandwidth can be reported as the measured FH and FL.

4.1.8.2 Performance Requirements Check

The following tests must be performed for U-NII device certification: Initial Channel Startup Check with a
radar Burst at start of Channel Availability Check and with a radar Burst at end of Channel Availability Check;
In-Service Monitoring; and the 30 minute Non-Occupancy Period.

4.1.8.3 Initial Channel Availability Check Time

The Initial Channel Availability Check Time tests that the UUT does not emit beacon, control, or data signals
on the test Channel until the power-up sequence has been completed and the U-NII device checks for Radar
Waveforms for one minute on the test Channel. This test does not use any Radar Waveforms and only
needs to be performed one time.

a) The U-NII devices will be powered on and be instructed to operate on the appropriate U-NIl Channel that
must incorporate DFS functions. At the same time the UUT is powered on, the spectrum analyzer will be set
to zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a
2.5 minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to
the U-NII device.

b) The UUT should not transmit any beacon or data transmissions until at least 1 minute after the completion
of the power-on cycle.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Ig 5 at _(tg Ilwww Sgs. com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, i issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company s nndlngs at the time of its intervention ‘only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and igati under the cannot be reproduced
except in full, without prior written apprcval ol the Company Any unauthorized alteration, forgery or falsification of the content or
f iR i appearance of this d is may be prosecuted to the fullest extent of the law. Unless otherwise stated the
2, Inspection & Testing Services = resulls shcwn in lhls tast raport refer only to the sample(s) (as(ad and such sample(s) are ralalned for 30 days only

|smm.amm.xmmnm,mmmmmmmuw;mﬁaemm 215000 t (86-512)62992080  www.sgsgroup.com.cn
»¢E-§M‘¢E (iI#) BRRARRRFHAEANTIERERBISKET RS B4 215000 t (86-512)62992080  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SG SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04
Rev.: 01

Page: 12 of 115
¢) Confirm that the UUT initiates transmission on the channel
This measurement can be used to determine the length of the power-on cycle if it is not supplied by the
manufacturer. If the spectrum analyzer sweep is started at the same time the UUT is powered on and the
UUT does not begin transmissions until it has completed the cycle, the power-on time can be determined by
comparing the two times.

4.1.8.4 Radar Burst at the Beginning of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a
period equal to the Channel Availability Check Time and avoidance of operation on that Channel when a
radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the Channel
Availability Check Time. This is illustrated in Figure 15.

a) The Radar Waveform generator and UUT are connected using the applicable test setup described in the
sections on configuration for Conducted Tests (7.2) or Radiated Tests (7.3) and the power of the UUT is
switched off.

b) The UUT is powered on at TO. T1 denotes the instant when the UUT has completed its power-up
sequence (Tpower_up). The Channel Availability Check Time commences on Chr at instant T1 and will end
no sooner than T1 + Tch_avail_check.

¢) A single Burst of one of the Short Pulse Radar Types 0-4 will commence within a 6 second window
starting at T1. An additional 1 dB is added to the radar test signal to ensure it is at or above the DFS
Detection Threshold, accounting for equipment variations/errors.

d) Visual indication or measured results on the UUT of successful detection of the radar Burst will be
recorded and reported. Observation of Chr for UUT emissions will continue for 2.5 minutes after the radar
Burst has been generated.

e) Verify that during the 2.5 minute measurement window no UUT transmissions occurred on Chr. The
Channel Availability Check results will be recorded.
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Figure 15: Example of iming for radar testing at the beginning of the Channel Availability Check Time
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4.1.8.5 Radar Burst at the End of the Channel Availability Check Time

The steps below define the procedure to verify successful radar detection on the test Channel during a
period equal to the Channel Availability Check Time and avoidance of operation on that Channel when a
radar Burst with a level equal to the DFS Detection Threshold + 1dB occurs at the end of the Channel
Availability Check Time. This is illustrated in Figure 16.

a) The Radar Waveform generator and UUT are connected using the applicable test setup described in the
sections for Conducted Tests (7.2) or Radiated Tests (7.3) and the power of the UUT is switched off.

b) The UUT is powered on at TO. T1 denotes the instant when the UUT has completed its power-up
sequence (Tpower_up). The Channel Availability Check Time commences on Chr at instant T1 and will end
no sooner than T1 + Tch_avail_check.

c¢) A single Burst of one of the Short Pulse Radar Types 0-4 will commence within a 6 second window
starting at T1 + 54 seconds. An additional 1 dB is added to the radar test signal to ensure it is at or above the
DFS Detection Threshold, accounting for equipment variations/errors.

d) Visual indication or measured results on the UUT of successful detection of the radar Burst will be
recorded and reported. Observation of Chr for UUT emissions will continue for 2.5 minutes after the radar
Burst has been generated.

e) Verify that during the 2.5 minute measurement window no UUT transmissions occurred on Chr. The
Channel Availability Check results will be recorded.
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Figure 16: Example of timing for radar testing towards the end of the Channel Availability Check Iime

4.1.8.6 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period

These tests define how the following DFS parameters are verified during In-Service Monitoring;
- Channel Closing Transmission Time

- Channel Move Time

- Non-Occupancy Period
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The steps below define the procedure to determine the above mentioned parameters when a radar Burst
with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII
device (In- Service Monitoring).
a) One frequency will be chosen from the Operating Channels of the UUT within the 5250-5350 MHz or
5470-5725 MHz bands. For 802.11 devices, the test frequency must contain control signals. This can be
verified by disabling channel loading and monitoring the spectrum analyzer. If no control signals are detected,
another frequency must be selected within the emission bandwidth where control signals are detected.
b) In case the UUT is a U-NII device operating as a Client Device (with or without DFS), a U-NII device
operating as a Master Device will be used to allow the UUT (Client device) to Associate with the Master
Device. In case the UUT is a Master Device, a U-NII device operating as a Client Device will be used and it
is assumed that the Client will Associate with the UUT (Master). In both cases for conducted tests, the Radar
Waveform generator will be connected to the Master Device. For radiated tests, the emissions of the Radar
Waveform generator will be directed towards the Master Device. If the Master Device has antenna gain, the
main beam of the antenna will be directed toward the radar emitter. Vertical polarization is used for testing.
c) Stream the channel loading test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.
d) At time TO the Radar Waveform generator sends a Burst of pulses for one of the Radar Type 0 in Table 5
at levels defined in Table 3, on the Operating Channel. An additional 1 dB is added to the radar test signal to
ensure it is at or above the DFS Detection Threshold, accounting for equipment variations/errors.
e) Observe the transmissions of the UUT at the end of the radar Burst on the Operating Channel for duration
greater than 10 seconds. Measure and record the transmissions from the UUT during the observation time
(Channel Move Time). Measure and record the Channel Move Time and Channel Closing Transmission
Time if radar detection occurs. Figure 17 illustrates Channel Closing Transmission Time.
f) When operating as a Master Device, monitor the UUT for more than 30 minutes following instant T2 to
verify that the UUT does not resume any transmissions on this Channel. Perform this test once and record
the measurement result.
g) In case the UUT is a U-NII device operating as a Client Device with In-Service Monitoring, perform steps a)
to f).
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Fignure 17: Example of Channel Closing Transmission Time & Channel Clasing Time

4.1.8.7 Statistical Performance Check

The steps below define the procedure to determine the minimum percentage of successful detection
requirements found in Tables 5-7 when a radar burst with a level equal to the DFS Detection Threshold +
1dB is generated on the Operating Channel of the U-NII device (In- Service Monitoring).

a) One frequency will be chosen from the Operating Channels of the UUT within the 5250-5350 MHz or
5470-5725 MHz bands.

b) In case the UUT is a U-NII device operating as a Client Device (with or without Radar Detection), a U-NII
device operating as a Master Device will be used to allow the UUT (Client device) to Associate with the
Master Device. In case the UUT is a Master Device, a U-NII device operating as a Client Device will be used
and it is assumed that the Client will Associate with the UUT (Master). In both cases for conducted tests, the
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Radar Waveform generator will be connected to the Master Device. For radiated tests, the emissions of the
Radar Waveform generator will be directed towards the Master Device. If the Master Device has antenna
gain, the main beam of the antenna will be directed toward the radar emitter. Vertical polarization is used for
testing.
¢) Stream the channel loading test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.
d) At time TO the Radar Waveform generator sends the individual waveform for each of the Radar Types 1- 6
in Tables 5-7, at levels defined in Table 3, on the Operating Channel. An additional 1 dB is added to the
radar test signal to ensure it is at or above the DFS Detection Threshold, accounting for equipment
variations/errors.
e) Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration
greater than 10 seconds for Radar Type 0 to ensure detection occurs.
f) Observe the transmissions of the UUT at the end of the Burst on the Operating Channel for duration
greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.
g) In case the UUT is a U-NII device operating as a Client Device with In-Service Monitoring, perform steps a)
to f).

4.1.8.8 Short Pulse Radar Test

Once the performance requirements check is complete, statistical data will be gathered, to determine the
ability of the device to detect the radar test waveforms (Short Pulse Radar Types 1-4) found in Table 5. The
device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the device
between trials. The percentage of successful detection is calculated by:

TotalWaveformDetections
TotalWaveformTrials

In addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-
4 is required and is calculated as follows:

P,1+P,2+P,3+P;4
4

The minimum number of trails, minimum percentage of successful detection and the aggregate minimum
percentage of successful detection are found in Table 5.

4.1.8.9 Long Pulse Radar Test

Statistical data will be gathered to determine the ability of the device to detect the Long Pulse Radar Type 5
found in Table 6. The device can utilize a test mode to demonstrate when detection occurs to prevent the
need to reset the device between trials.

Three subsets of trials will be performed with a minimum of ten trials per subset. The subset of trials differ in
where the Long Pulse Type 5 Signal is tuned in frequency:

a) the Channel center frequency (Figure 18);

b) tuned frequencies such that 90% of the Long Pulse Type 5 frequency modulation is within the low edge of
the UUT Occupied Bandwidth (Figure 19); and

¢) tuned frequencies such that 90% of the Long Pulse Type 5 frequency modulation is within the high edge
of the UUT Occupied Bandwidth (Figure 20).

x100 = Percentage of Successful Detection Radar Waveform N = PdN
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Figure 18: Example of the Relationship Between Long Pulse Type 5 Signal and the U-NII channel when the
Signal is Tuned to the UUT Channel Center Frequency

Legend

F . Long Puise Type 5 lowest frequency
.- Long Pulse Type 5 center frequency

UUT Channe[ F - Long Pulse Type 5 highest frequency
F,- UUT Occupied Bandwidth low edge

F- UUT Channel center frequency

F,. UUT Occupied Bandwidth high edge

Amplitude

Long Pulse Type 5
Radar Signal

(90% overlap with the af% Overla
low edge of UUT
Occupied Bandwidth)

Chirp

=

F Frequency

5 ' €5 H

F F FC‘B}-

OBL
Figure 19: Example of the Relationship Between Long Pulse Type 5 Signal and the U-NII channel when the

Signal is Tuned so that 90% of the Radar Signal Overlaps with the Low Edge of the UUT Occupied Bandwidth
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Figure 20: Example of the Relationship Between Long Pulse Type 5 Signal and the U-NII channel when the
Signal is Tuned so that 90% of the Radar Signal Overlaps with the High Edge of the UUT Occupied Bandwidth

For subset case 1: the center frequency of the signal generator will remain fixed at the center of the UUT
Channel.
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For subset case 2: to retain 90% frequency overlap between the radar signal and the UUT Occupied
Bandwidth, the center frequency of the signal generator will vary for each of the ten trials in subset case 2.
The center frequency of the signal generator for each trial is calculated by:

FL+(0.4+Chirp Width [in MHz])
For subset case 3: to retain 90% frequency overlap between the radar signal and the UUT Occupied
Bandwidth, the center frequency of the signal generator will vary for each of the ten trials in subset case 3.
The center frequency of the signal generator for each trial is calculated by:

FH—(0.4+Chirp Width [in MHz])
The percentage of successful detection is calculated by dividing the sum of the detections for the three
subsets by the sum of trials for the three subsets:

TotalWaveformDetections
TotalWaveformIrials

4.1.8.10 Frequency Hopping Radar Test

Statistical data will be gathered to determine the ability of the device to detect the Frequency Hopping radar
test signal (radar type 6) found in Table 7. The device can utilize a test mode to demonstrate when detection
occurs to prevent the need to reset the device between trial runs. The probability of successful detection is
calculated by:

x 100

TotalWaveformDetections
TotalWaveformTrials

x 100
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4.1.9 Applicability of DFS Requirements Prior to Use of a Channel

DFS Operational mode

Requirement Client Without Radar Client With Radar
Master ; .
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

4.1.10 Applicability of DFS Requirements During Normal Operation

Requirement

DFS Operational mode

Master Device or Client with Radar

Client Without Radar

Detection Detection
DFS Detection Threshold Yes Not required
Channel Availability Check Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with
multiple bandwidth modes

Master Device or Client with Radar
Detection

Client Without Radar
Detection

U-NII Detection Bandwidth and Statistical
Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel
Closing Transmission Time

Test using widest BW mode available

Test using the widest BW
mode available for the link]

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include several
frequencies within the radar detection bandwidth and frequencies near the edge of the radar detection
bandwidth. For 802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz channels

and the channel center frequency.
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Table 3: DFS Detection Thresholds for Master Devices and Client Devices with Radar Detection

Maximum Transmit Power

Value (See Notes 1, 2, and 3)

EIRP = 200 milliwatt -64 dBm

EIRP < 200 milliwatt and
power spectral density < 10 dBm/MHz -62 dBm
EIRP < 200 milliwatt that do not meet the power 64 dBm

spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test

transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.
Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

4.1.12 Response Requirements

Table 4. DFS Response Requirement Values

Parameter

Value

Non-occupancy period

Minimum 30 minutes

Channel Availability Check Time

60 seconds

Channel Move Time

10 seconds See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60 milliseconds
over remaining 10 second period. See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar

Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning

of the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel

move (an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate

duration of control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each

frequency step the minimum percentage of detection is 90 percent. Measurements are performed with no

data traffic.

overleaf, available on request or accessible at
subject to Terms and Conditions for Electronic

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

Attention is drawn to the limitation of liability, i

Ig T 5 at _(tg Ilwww sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.

issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s nndlngs at the time of its intervention ‘only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and i

under the cannot be reproduced

except in full, without prior written apprcval ol the Company Any unauthorized alteration, forgery or falsification of the content or

appearance of this d

I ;
%, Inspection & Testing Services =

|smm.amm.wmnm,mmmmmmmum;mmmm 215000
| #8-5H - 48 (TH) RERARERARAEANTYERARMSHIST RS #&: 215000

may be prosecuted to the fullest extem of the law. Unless otherwise stated the

resulls shcwn in lhls tast raport refer only to the sample(s) (as(ad and such sample(s) are ralalned for 30 days only

t (86-512)62092080  www.sgsgroup.com.cn
t (86-512) 62992980 sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04
Rev.: 01
Page: 20 of 115

4.1.13 Short Pulse Radar Test Waveforms

Table 5 — Short Pulse Radar Test Waveforms

d Pulse Ll f Minimum
Radar Width PRI(psec) Number of Pulses percentage o Number of
Type Successful .

(usec) ; Trials
Detection
0 1 1428 18 See Note 1 See Note 1
Test A: 15 unique PRI
values randomly
selected from the list of _
23 PRI values in Table 1 1
__Sa_ 360
1 1 Test B: 15 unique PRI Roundup 6 60% 30
values randomly 19-10
selected within the range {PRI J
of 518-3066 usec, with a pisee
minimum increment of 1
psec, excluding PRI
values selected in Test A

2 1-5 150-230 23-29 60% 30

3 6-10 200-500 16-18 60% 30

4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If
more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform
must also be unique and not repeated from the previous waveforms. If more than 30 waveforms are used for
Short Pulse Radar Type 1, then each additional waveform is generated with Test B and must also be unique

and not repeated from the previous waveforms in Tests A or B.

For example if in Short Pulse Radar Type 1 Test B a PRI of 3066 usec is selected, the number of pulses

would be 6 1 19 10 Roundup

(1 1 19-10°
Round up {17.2} = 18.

| 360 ) | 3066
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Table 5a - Pulse Repetition Intervals Values for Test A

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 12225 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

The aggregate is the average of the percentage of successful detections of Short Pulse Radar Types 1-4.

For example, the following table indicates how to compute the aggregate of percentage of successful

detections.
Radar Type Number of Trials | Number of Successful Detections Métg:i?szﬁréi?éiggnm
1 35 29 82.9%
2 30 18 60%
3 30 27 90%
4 50 44 88%

Aggregate (82.9% + 60% + 90% + 88%)/4 = 80.2%
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Table 6 — Long Pulse Radar Test Waveform

Radar Pulse Chirp Number of Number of Minimum Percentage| Minimum
Tvpe Width | Width| PRI (usec) Pulses per Bursts of Successful Number of
yp (usec) | (MHz) Burst Detection Trials

5 50-100 | 5-20 | 1000-2000 1-3 8-20 80% 30

Each waveform is defined as follows:

1) The transmission period for the Long Pulse Radar test signal is 12 seconds.

2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts being randomly
chosen. This number is Burst Count.

3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly chosen. Each Burst within
the 12 second sequence may have a different number of pulses.

4) The pulse width is between 50 and 100 microseconds, with the pulse width being randomly chosen. Each
pulse within a Burst will have the same pulse width. Pulses in different Bursts may have different pulse
widths.

5) Each pulse has a linear frequency modulated chirp between 5 and 20 MHz, with the chirp width being
randomly chosen. Each pulse within a transmission period will have the same chirp width. The chirp is
centered on the pulse. For example, with a radar frequency of 5300 MHz and a 20 MHz chirped signal, the
chirp starts at 5290 MHz and ends at 5310 MHz.

6) If more than one pulse is present in a Burst, the time between the pulses will be between 1000 and 2000
microseconds, with the time being randomly chosen. If three pulses are present in a Burst, the random time
interval between the first and second pulses is chosen independently of the random time interval between
the second and third pulses.

7) The 12 second transmission period is divided into even intervals. The number of intervals is equal to Burst
Count. Each interval is of length (12,000,000 / Burst Count) microseconds. Each interval contains one Burst.
The start time for the Burst, relative to the beginning of the interval, is between 1 and [(12,000,000 / Burst
Count) — (Total Burst Length) + (One Random PRI Interval)] microseconds, with the start time being
randomly chosen. The step interval for the start time is 1 microsecond. The start time for each Burst is
chosen randomly.

4.1.15 Frequency Hopping Radar Test Waveform

Table 7 — Frequency Hopping Radar Test Waveform

Radar Pulse Chirp Number of Number of Minimum Percentage| Minimum
Tvpe Width | Width| PRI (usec) Pulses per Bursts of Successful Number of
yp (usec) | (MHz) Burst Detection Trials

6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm: If a segment does not contain at least 1 frequency within the U-
NIl Detection Bandwidth of the UUT, then that segment is not used.

The detailed test data see: Appendix
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5 Measurement Uncertainty (95% confidence levels, k=2)

No. Iltem Measurement Uncertainty
1 Radio Frequency +1.0 %
Remark:

The U (lab Uncertainty) is less than Uesperss (CISPR/ETSI Uncertainty), so the test results
— compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;
— non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.
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6 Equipment List
RF Test Equipment
Test Cal. date Cal.Due date
Equipment Manufacturer Model No. Inventory No. e
Shielding Room Brilliant-emc N/A SUWI-04-01-06 2021/05/08 2024/05/07
Temperature
and humidity MingGao TH101B SUWI-01-01-07 2023/02/06 2024/02/05
meter
. ROHDE&
Signal Analyzer SCHWARZ FSV3030 SUWI-01-02-02 2023/05/11 2024/05/10
Measurement JS1120-3
Tonscend Test System | SUWI-02-09-09 NCR NCR
Software
V 3.3.20
Measurement TST TST-272 1 qwi-03-55-03 NCR NCR
Software V2.0
. ROHDE&
Signal Analyzer SCHWARZ FSW43 SUWI-01-02-04 2023/05/11 2024/05/10
Temperature ESPEC SU-242 SUWI-01-13-01 | 2023/02/06 2024/02/05
Chamber
DguF;%‘l’;er HYELEC HY3005B | SUWI-01-18-01 | 2023/02/06 | 2024/02/05
Power meter Anritsu ML2495A SUWI-01-31-01 2023/11/21 2024/11/20
P”'::nzg‘:"er Anritsu MA2411B | SUWI-01-32-01 | 2023/11/21 2024/11/20
MXG Vector KEYSIGHT N5182B | SUWI-01-38-01 | 2023/02/06 | 2024/02/05
signal genitor
Signal ROHDE&SCHWARZ SMM100A SUWI-01-07-04 2023/02/16 2024/02/15
Generator
Signal Analyzer KEYSIGHT N9020A SUWI-01-02-07 2023/11/21 2024/11/20
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7 Photographs - Setup Photos

Refer to Appendix A.2 WLAN Setup Photos.
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Appendix
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Test Result
Band: 2C
Bandwidth Frequency Radar Signal Signal Calibration .
Mode (MH2) (MH2) Type Trial Id Result [ Limit Verdict
0 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
2 0 Refer To Test Graph Pass
%8&%8;: 80 5530 3 0 Refer To Test Graph Pass
4 0 Refer To Test Graph Pass
5 0 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
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Channel Loading (Payload)
Payload

Test Result

_ Band: 2C _

Mode Ba(rlq/tlds_/'vzlgith Fr((e&ﬁj_'ezr;cy %iézznel Loading (Payloatlj_)irg‘ii{:)) Verdict
?32,4%8;: 20 5500 20.77 >=17 Pass
EZ\%HS;: 40 5510 30.36 >=17 Pass
EESZH%S;: 80 5530 33.81 >=17 Pass
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Channel Loading (Payload) 802.11ac(VHT80) 2C 5530MHz
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U-NII Detection Bandwidth
20MHz_5500MHz
Test Result
Band: 2C
Bandwidth Frequency Detection Bandwidth (MHz) .
Mode (MHz) (MH2) FL FH Result Limit Verdict
802.11ac
(VHT20) 20 5500 5490.000 5510.000 20.000 17.726 Pass

20MHz_5500MHz_Data

Test Result
Band: 2C / Bandwidth: 20MHz / Frequency: 5500MHz / RadarType: 0

Frequency| Trial Number and Detection result (Y: Detected; N: Non-detected) Detection Probability (%) Verdict
(MHz) 0 1 2 3 4 5 6 7 8 9 Result FL/FH Limit
5485 N N N N N N N N N N 0.00 / / Pass
5490 Y Y Y Y Y Y Y Y Y Y 100.00 FL >=60 Pass
5495 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5505 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5510 Y Y Y Y Y Y Y Y Y Y 100.00 FH >=60 Pass
5515 Y N N N N N N N N N 10.00 / / Pass

40MHz_5510MHz

Test Result

Band: 2C
Bandwidth Frequenc Detection Bandwidth (MHz .
Mode (MH2) M) FL FH Résult) Limit Verdict

802.11ac 40 5510 5490000 | 5530.000 | 40.000 | 35.979 Pass
(VHT40) ) ) ) )

40MHz_5510MHz_Data

Test Result

Band: 2C / Bandwidth: 40MHz / Frequency: 5510MHz / RadarType: 0

Frequency| Trial Number and Detection result (Y: Detected; N: Non-detected) Detection Probability (%) Verdict
(MHz) 0 1 2 3 4 5 6 7 8 9 Result FL/FH Limit
5485 N N N N N N N N N N 0.00 / / Pass
5490 Y Y Y Y Y Y Y Y Y Y 100.00 FL >=60 Pass
5495 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5500 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5505 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5515 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5520 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5525 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5530 Y Y Y Y Y Y Y Y Y Y 100.00 FH >=60 Pass
5535 N N N N N N N N N N 0.00 / / Pass
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80MHz_5530MHz
Test Result
Band: 2C
Bandwidth Frequency Detection Bandwidth (MHz) .
Mode (MH2) (MHz) FL FH Result Limit Verdict
802.11ac 80 5530 5490.000 | 5570.000 80.000 75.892 Pass
(VHT80) : : : :

80MHz_5530MHz_Data

Test Result
Band: 2C / Bandwidth: 80MHz / Frequency: 5530MHz / RadarType: 0
Frequency| Trial Number and Detection result (Y: Detected; N: Non-detected) Detection Probability (%) Verdict

(MHz) 0 1 2 3 4 5 6 7 8 9 Result | FL/FH Limit

5485 N N N N N N N N N N 0.00 / / Pass
5490 Y Y Y Y Y Y Y Y Y Y 100.00 FL >=60 Pass
5495 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5500 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5505 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5510 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5515 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5520 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5525 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5535 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5540 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5545 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5550 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5555 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5560 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5565 Y Y Y Y Y Y Y Y Y Y 100.00 / >=60 Pass
5570 Y Y Y Y Y Y Y Y Y Y 100.00 FH >=60 Pass
5575 N N N N N N N N N N 0.00 / / Pass
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Channel Available Check_init

CAC_init

Test Result
Band: 2C
Bandwidth Frequency Channel Available Check_init (s) .
Mode (MH2) (MHz) Result Limit Verdict
802.11ac _
(VHT80) 80 5530 107.52 >=60 Pass
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Test Result
Band: 2C
Bandwidth Frequency Channel Available Check Beginning .
Mode (MHz) (MH2) Result | Limit Verdict
802.11ac
(VHT80) 80 5530 Refer To Test Graph Pass
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Test Result
Band: 2C
Bandwidth Frequency Channel Available Check Ending .
Mode (MHz) (MH2) Result | Limit Verdict
802.11ac
(VHT80) 80 5530 Refer To Test Graph Pass
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Channel Move Time and Closing Transmission Time
CMT_CTT

Test Result
Band: 2C
Bandwidth Frequency Channel Move Time and Closing Transmission Time .
Mode (MH2) (MH2) Result | Limit Verdict
802.11ac
(VHT80) 80 5530 Refer To Test Graph Pass
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Non-Occupancy Period

Period

Test Result
Band: 2C
Bandwidth Frequency Non-Occupancy Period .
Mode (MHz) (MH2) Result | Limit Verdict
802.11ac
(VHT80) 5530 Refer To Test Graph Pass
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Test Result
Band: 2C
Bandwidth Frequency . Detection Probability (%) .
Mode (MH2) (MH2) Radar Signal Type Result Limit Verdict
1 96.67 >=60 Pass
2 93.33 >=60 Pass
3 90.00 >=60 Pass
E(‘%%g;: 20 5500 4 96.67 >=60 Pass
ADP? 94.17 >=80 Pass
5 96.67 >=80 Pass
6 96.67 >=70 Pass
1 93.33 >=60 Pass
2 73.33 >=60 Pass
3 100.00 >=60 Pass
?Sﬁ%ig;: 40 5510 4 100.00 >=60 Pass
ADP? 91.67 >=80 Pass
5 100.00 >=80 Pass
6 100.00 >=70 Pass
1 86.67 >=60 Pass
2 76.67 >=60 Pass
3 76.67 >=60 Pass
?Sii%g)c 80 5530 4 83.33 >=60 Pass
ADP? 80.83 >=80 Pass
5 86.67 >=80 Pass
6 100.00 >=70 Pass
Notel: Aggregate Detection Probability of Type 1 ~ Type 4 (%)
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Appendix Radar Test Waveforms
Radar Type O
Trial List
mam Bl B mree et IIET
s L b

Download [0 Type 0 1.0 1428. 0 18 2E704. 0
Download |1 Type 0 1.0 1428.0 18 2E704. 0
Download |7 Type 0 1.0 1425.0 18 257040
Download |3 Type 0 1.0 1428. 0 18 2E704. 0
Download |4 Type 0 1.0 1428. 0 18 2E704. 0
Download |5 Type 0 1.0 1428. 0 18 2E704. 0
Download ¢ Type 0 1.0 1428. 0 18 2E704. 0
Download |7 Type 0 1.0 1428. 0 18 2E704. 0
Download |2 Type 0 1.0 1428. 0 18 2E704. 0
Download |2 Type 0 1.0 1428. 0 18 2E704. 0
Download |10 Type 0 1.0 1428.0 18 2E704. 0
Download 11 Type 0 1.0 1475.0 18 26704. 0
Download |12 Type 0 1.0 1425.0 18 25704. 0
Download |13 Type 0 1.0 1425.0 18 25704. 0
Download |14 Type 0 1.0 1428. 0 18 2E704. 0
Download |15 Type 0 1.0 1428. 0 18 2E704. 0
Download |16 Type 0 1.0 1428. 0 18 2E704. 0
Download |17 Type 0 1.0 1428. 0 18 2E704. 0
Download |18 Type 0 1.0 1428. 0 18 2E704. 0
Download |19 Type 0 1.0 1428. 0 18 2E704. 0
Download |20 Type 0 1.0 1428. 0 18 2E704. 0
Download |21 Type 0 1.0 1428. 0 18 2E704. 0
Download |22 Type 0 1.0 1428. 0 18 2E704. 0
Download |23 Type 0 1.0 1428. 0 18 2E704. 0
Download |24 Type 0 1.0 1428. 0 18 2E704. 0
Download |25 Type 0 1.0 1428. 0 18 2E704. 0
Download |26 Type 0 1.0 1478.0 18 2E704. 0
Download |27 Type 0 1.0 1475.0 18 26704. 0
Download |23 Type 0 1.0 1425.0 18 25704. 0
Download |29 Type 0 1.0 1425.0 18 25704. 0 |
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Radar Type 1
Trial List
wiam Bl R e Bt Dnd” S
o L B

Download |0 Type 1 1.0 935.0 BT 53466, 0
Download 1 Type 1 1.0 98.0 76 E3043. 0
Download |2 Type 1 1.0 618.0 56 £3145.0
Download |3 Type 1 1.0 538.0 el E3262.0
Download |4 Type 1 1.0 878.0 &1 53553, 0
Download |5 Type 1 1.0 3088. 0 18 EE185.0
Download |8 Type 1 1.0 £33.0 83 E20E4. D
Download 7 Type 1 1.0 918.0 B3 £3244.0
Download |2 Type 1 1.0 533.0 63 E2794.0
Download |2 Type 1 1.0 558.0 B2 E3196.0
Download 10 Type 1 1.0 795.0 &7 53466, 0
Download 11 Type 1 1.0 T18.0 74 B3132.0
Download 1z Type 1 1.0 575.0 9z B3176.0
Download 13 Type 1 1.0 595. 0 59 53222, 0
Download 14 Type 1 1.0 5. 0 95 53010, 0
Download 15 Type 1 1.0 2638. 0 21 E3256. 0
Download 18 Type 1 1.0 856, 0 EE E3130.0
Download 17 Type 1 1.0 827.0 54 E2923. 0
Download 18 Type 1 1.0 2501, 0 2z BE0ZZ. D
Download 19 Type 1 1.0 ZEGE. 0 21 54495 [
Download |20 Type 1 1.0 1114.0 45 B3472.0
Download |21 Type 1 1.0 1302.0 41 53382, 0
Download |22 Type 1 1.0 3045.0 18 54510, 0
Download |23 Type 1 1.0 1624, 0 33 53592, 0
Download |24 Type 1 1.0 2578.0 19 E4632. 0
Download |25 Type 1 1.0 1027.0 B2 £3404.0
Download |25 Type 1 1.0 2485. 0 22 B4670.0
Download |27 Type 1 1.0 1600.0 33 E2200. 0
Download |25 Type 1 1.0 11720 45 £391Z2.0
Download |29 Type 1 1.0 1177.0 45 B2955. :E]
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Radar Type 2
Trial List
R L W S =
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Download |0 Tupe 2 3z 179.0 25 4654, 0
Download 1 Type 2 1.1 207.0 23 4761.0
Download |2 Tupe 2 2.1 230.0 74 EEZ0.0
Download |3 Tupe 2 4.8 200.0 29 5500, 0
Dowrload |4 Tupe 2 3.9 214.0 25 E292 0
Download |5 Tupe 2 2.4 227,10 25 B772.0
Download | Tupe 2 3.z 204.0 25 5304.0
Download i Type 2 2.5 192.0 25 4300.0
Download |2 Type 2 3.1 164.0 25 4764.0
Download |2 Type 2 1.z 156.0 23 3558.0
Download 10 Type 2 3.9 210.0 27 B570.0
Download 11 Tupe 2 4.6 201.0 2 £529.0
Download 12 Tupe 2 3z 162.0 26 42120
Download 13 Tupe 2 2.2 197.0 25 48250
Download 14 Tupe 2 4.5 163.0 Pl 4727.0
Download 15 Type 2 3.0 203.0 25 E275.0
Download 16 Type 2 E.0 162.0 Pl 48720
Dowrload 17 Type 2 2.4 217.0 25 B475 0
Dowrload 15 Type 2 2.4 191.0 25 4966, 0
Download 19 Tupe 2 2.3 166.0 25 4150.0
Download |20 Tupe 2 3.7 150.0 27 4050.0
Download |21 Tupe 2 2.z 176.0 25 4400.0
Download |22 Tupe 2 4.9 195.0 paz) B555. 0
Download |23 Type 2 2.9 20z.0 25 52520
Download |24 Type 2 2.5 178.0 25 4450.0
Download |25 Type 2 1.1 206. 0 23 4738.0
Download |25 Type 2 3.8 155.0 27 4185.0
Download |27 Tupe 2 4.7 157.0 2 4E53.0
Download |25 Tupe 2 2.4 2240 25 E500. 0
Download |29 Tupe 2 4.z 152.0 25 4452 0
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Radar Type 3
Trial List
wiam Bl B e ot Dad™
ns Lk

Download |0 Type 3 g.2 355.0 17 6035, 0
Download 1 Type 3 6.1 487.0 16 7720
Download |2 Type 3 71 344.0 16 5504, 0
Download |3 Type 3 8.8 288.0 15 E184.0
Download |4 Type 3 .9 230.0 15 4140.0
Download |5 Type 3 7.9 432.0 17 7344.0
Download |6 Type 3 8.2 207.0 17 3519.0
Download 7 Type 3 7.5 443.0 17 7531.0
Download |2 Type 3 8.1 439.0 17 7463.0
Download |2 Type 3 6.2 223.0 16 3563.0
Download 10 Type 3 5.9 208. 0 15 3744.0
Download 11 Type 3 9.6 463.0 15 8334.0
Download 12 Type 3 5.2 441.0 17 7487.0
Download 13 Type 3 [ 323.0 16 B165.0
Download 14 Type 3 8.5 297.0 15 5346.0
Download 15 Type 3 8.0 412.0 17 7004. 0
Download 16 Type 3 10.0 324.0 15 5532, 0
Download 17 Type 3 7.4 271.0 17 4607.0
Download 18 Type 3 7.9 349.0 17 E333.0
Download 19 Type 3 7.3 409.0 16 §544. 0
Download |20 Type 3 8.7 373.0 18 6714.0
Dowrload |21 Type 3 7.z 254.0 16 4064.0
Dowrload |22 Type 3 9.9 274.0 15 49320
Download |23 Type 3 7.9 278.0 17 4726.0
Download |24 Type 3 7.5 317.0 17 £359.0
Download |25 Type 3 &1 260, 0 16 4160.0
Download |25 Type 3 5.8 211.0 15 3798.0
Download |27 Type 3 8.7 272.0 15 4596, 0
Download |25 Type 3 7.4 264.0 17 44830
Download |29 Type 3 9.2 284.0 18 E112.0 :E]
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Radar Type 4
Trial List
wiama Rl W e b o TR
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Download |0 Type 4 16.0 356.0 14 4870.0
Download 1 Type 4 11.3 437.0 1z £544.0
Download |2 Type 4 13.5 344.0 13 44720
Download |3 Type 4 19.4 288.0 16 4508, 0
Download |4 Type 4 17.5 230.0 15 3450.0
Download |5 Type 4 15.3 432.0 14 6045, 0
Download |6 Type 4 15.9 207.0 14 2595.0
Download T Type 4 14.3 443.0 13 5759.0
Download |2 Type 4 15.5 439.0 14 6146.0
Download |2 Type 4 11.5 223.0 1z 2576.0
Download 10 Type 4 17.4 208. 0 15 3120.0
Download 11 Type 4 19.0 463.0 18 7403.0
Download 1z Type 4 16.0 441.0 14 6174.0
Download 13 Type 4 13.8 323.0 13 41990
Download 14 Type 4 15.9 287.0 18 47520
Download 15 Type 4 15.5 412.0 14 E7E3.0
Download 16 Type 4 19.9 324.0 16 E124.0
Download 17 Type 4 14.1 271.0 13 3523.0
Download 18 Type 4 15.2 349.0 14 4586.0
Download 19 Type 4 13.5 408. 0 13 B317.0
Download |20 Type 4 17.1 373.0 15 BES5. 0
Download |21 Type 4 13.5 2540 13 3302.0
Download |22 Type 4 19.5 274.0 16 4354.0
Download |23 Type 4 15.3 278.0 14 3892.0
Download |24 Type 4 14.5 317.0 13 4171.0
Download |25 Type 4 11.3 260, 0 1z 3120.0
Download |25 Type 4 17.3 211.0 15 3165.0
Download |27 Type 4 19.2 272.0 18 43520
Download |25 Type 4 14.2 264.0 13 3432.0
Download |20 Type 4 15.2 284.0 15 4260.0
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Radar Type 5 - All

Trial List

Trial 1a | Fader Hunber of ?(Zi?ﬁa Loneth ™ | Fretpency
=) (=) {GHz)
[E Download

Download 1 Type B g 1. 5000000 12. 0000000 5. 500000000
Download 2 Twpe 5 11 1. 0905091 12. 0000000 5. 500000000
Download 3 Twpe & 20 0. 000000 12. 0000000 5. BOO0000O00
Download 4 Type & 17 0. 755524 12. 0000000 5. 500000000
Download |3 Type B 14 0. 8871420 12, 0oooooo &, 00000000
Download 4] Tvpe & 158 0. 5000000 12. 0000000 5. 500000000
Download 7 Type B 1z 1. 0000000 12. 0000000 5. 500000000
Download g Type & 14 0. 8571429 12. 0000000 £, 500000000
Download o) Twpe & g 1. 5000000 12. 0000000 5. BOO0000O00
Download 10 Type B 17 0. FOGS524 12, 0000000 5. B03200000
Download 11 Twpe & 12 0. 6316789 12. 0000000 £ BO5100000
Download 12 Twpe 5 15 0. 5000000 12. 0000000 5. BOZ 700000
Download 13 Type B 1z 1. 0000000 12, 0oooooo 5. B01500000
Download 14 Tvpe & 19 0. 63167589 12. 0000000 5. BO4 700000
Download 18 Type B 14 0. 5571429 12. 0000000 5. BOZ300000
Download 16 Type & 20 0. 5000000 12. 0000000 £, BOSE00000
Download 17 Twpe & 1z 1. 0000000 12. 0000000 5. BO1500000
Download 15 Type B 14 0.86571428 12, 0000000 5. B02300000
Download 15 Type & 1z 1. 0000000 12. 0000000 5. 501500000
Download 0 Twpe 5 16 0. Fa00000 12. 0000000 5. 4596500000
Download 21 Type B 1z 1. 0000000 12, 0oooooo 5. 423200000
Download 2z Tvpe & 20 0. 000000 12. 0000000 5. 454500000
Download 23 Type B 14 0. 5571429 12. 0000000 5. 457700000
Download 24 Type & 13 0. 9230769 12. 0000000 £, 495100000
Download 5 Twpe & g 1. 5000000 12. 0000000 5. BOOS00000
Download 26 Type B 17 0. FOES524 12, 0000000 5. 426100000
Download 27 Type & 19 0. 63167589 12. 0000000 5. 454300000
Download 28 Twpe 5 1z 1. 0000000 12. 0000000 5. 455500000
Download 29 Type B 15 0. GEGEEET 12, 0oooooo 5. 425700000
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Radar Type 5 - Trial O
Trial List
Trial Id ¥;::r g:::: of i o g::;:rency
{GHz
. Download
Burst Pulse Humber of
Burst ID l%ffﬁet Width (us) ;uls:s per |[PRI-1 (us) |[PRI2 (us) |[PRI-3 {us)
us urs
1] 535186.0 V.8 13 2 1666.0 1477.0 -
1 32674.0 51.9 13 1 1074.0 - -
2 2262940 63.8 13 1 1684.0 - -
3 417876.0 6.6 13 3 1682.0 17860 15430
4 511152.0 g5.9 13 3 1786.0 1215.0 17za.0
L G759 0 T3 T 13 z 1185.0 1549.0 -
L] z01917.0 T2 13 z 1837.0 1519.0 -
T 35RB30.0 55. 4 13 z 1B57.0 1114.0 -
8 ESER64. 0 e T 13 z Z000.0 1185.0 -
9 TEITA4.0 3.2 13 1 1147.0 - -
10 1vra3z.0 857 13 3 1433.0 1695.0 1324.0
11 3705240 94,3 13 3 1670.0 1426.0 1935.0
12 B54893.0 T8 13 2 1294.0 1671.0 -
13 7E3553.0 65, 7 13 1 1612.0 - -
14 1642620 93.8 13 3 14440 1130.0 1465. 0
Download 1 Twpe 5 g 1. 5000000 12. 0000000 5. 500000000
Download z Twpe 5 11 1. 0905091 12. 0000000 5. 500000000
Download 3 Twpe & 20 0. 000000 12. 0000000 &, 00000000
Download 4 Tvpe & 17 0. 755524 12. 0000000 5. 00000000 —
Download [ Type & 14 0. 8571429 12. 0000000 £, 500000000
Download 4] Twpe 5 15 0. 5000000 12. 0000000 5. 500000000
Download 7 Type & 12 1. 0000000 12, 0000000 £, 500000000
Download g Twpe & 14 0. 5571429 12. 0000000 5. BOO000O00
Deownload ol Tvpe & g 1. 5000000 12.0000000 |5, 500000000
Download 10 Tvpe & 17 0. 755524 12. 0000000 5. BO3300000
Download 11 Type & 12 0. 6316759 12.0000000 |5, 505100000
Download 1z Tvpe & 158 0. 5000000 12. 0000000 5. BOZ 700000
Download 13 Twpe 5 1z 1. 0000000 12. 0000000 5. 501500000
Download 14 Type & 12 0. 6316789 12. 0000000 B, BO4 700000 J
-
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Radar Type 5 - Trial 1
Trial List
Trial Id ‘T‘;::f unber of 1‘3(‘;?:& {;‘;Efil" Frespency —
=) (s) {GHz
. Download
Bl | Dowrload 1 Type & g 1.B000000 |12.0000000 |5, 500000000
Burst Pulse C]_lirp Humber of
Burst ID  [0ffset Width (us) '{;]t}tl)n ;uls:s per [PRI-1 (us) |PRI—2 (us) |[PRI-3 (us)
us ¥ 4 ur s
0 £53020.0 75.0 5 2 1880.0 1627.0 -
1 10166430 [99.4 5 3 1401.0 1262.0 12670
2 1379388.0  |67.4 5 2 1531.0 140310 -
3 F45489 1) 3.6 5 2 14490 104110 -
1 A09113.10 65.9 5 1 14320 - -
5 BT0EEZ. 1) 83.8 5 3 13660 129210 14190
[ 1336813.0  |65.5 5 1 15430 - -
7 FO0406. 10 98. 6 5 3 15450 179610 17280
Downlead |2 Type & 11 1. 0908081 120000000 |5, 500000000
Downlead |3 Type & 20 0EDNNNOD |12, 0000000 |5. BO0000000
Downlead |4 Type & 17 0F0EEEZ4 (120000000 |5, BO0O0OO000
Download |5 Type B 14 0OEETI420  |12.0000000 |5, BOOOOOO00
Download |6 Type B 15 0B0ONOOD |12, 0000000 |5. BO0000000
Download 7 Type & 1z 10000000 |12.0000000 |5, 500000000
Download |5 Type B 14 0OBETI428  |12.0000000 |5, GO0000000
Download |2 Type & 8 15000000 |12.0000000 |5, 500000000
Downlead 10 Type & 17 07052224 |12.0000000 |5, 503900000
Download 11 Type & 19 0 A31ETAS (120000000 |5, BOS100000
Downlead 1z Type B 15 08000000 |12.0000000 |5, 602700000
Download 13 Type B 1z 10000000 |12.0000000 |5, 601500000 |
Download 14 Type B 13 0EIETAS 120000000 |5. 604700000
Download 15 Type B 14 0OBETI420  |12.0000000 |5, BOZ300000
Download 16 Type & 20 0ADONNOD |12, 0000000 |5. BOSS00000
Download 17 Type B 1z 10000000 |12.0000000 |5, 501500000
Download 18 Type & 14 0BE71428  |12.0000000 |5, 602300000
Downlead 19 Type & 1z 1.0000000  |12.0000000 |5, 501500000
Download |20 Type & 16 0FEONOO0 |12, 0000000 |5 496500000 B
m - 1 1 ~a m - 4 4 e am mm e e ——— -
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Radar Type 5 - Trial 2
Trial List
id Bl b or B Tmelem o Cm =
{=) (=) {GHz)
Download u] Type & 15 0. 5000000 12, 0000000 5. 00000000
Download 1 g 1. 5000000 12, 0000000 E. 00000000
. Download
Burst Palse Humber of
Burst ID l%ffiet ¥idth (us) ;uls:s per |[PRI-1 (us) [PRI—2 (us) |PRI-3 (us)
us urs
o 4025650 73.8 g b4 1806, 0 1635.0 -
1 BT3692. 0 69.5 el Z 1117.0 16450 -
2 935562, 0 51.9 4 1 1651.0 - -
3 113z209.0 gd. 5 o] 3 1976.0 103z.0 1zr1.0
4 3TETEZE. O 964 o] 3 10600 1903.0 1355.0
L E41212.0 63.0 o] 2 1365.0 1381.0 -
& o03714.0 89.5 g 3 1338.0 1614.0 1573.0
T 80853, 0 g81.9 g 2 i0zz.0 1689.0 -
& 344057, 0 88,3 9 3 15100 1330.0 18380
a 023310 B3 7 g 1 1B87. 0 - -
10 Grihdz. 0 91.3 el 3 1961.0 1106.0 ioo1.0
Download 3 Type 5 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type 5 17 0. TO5G524 12, 0000000 5. BO00OO000
Download B Type & 14 0.8571429 12, 0000000 E. 00000000
Download 4] Type 5 15 0. 5000000 12. 0000000 5. 500000000
Download T Type & 12 1. 0000000 12, 0000000 E. 00000000
Download g Type 5 14 0.86571429 12, 0000000 5. BO00OO000
Download 9 Twpe B g 1. 5000000 Lz, 0000000 (5, 500000000 1
Download 10 Type & 17 0. TOREE24 12, 0000000 5. B03500000
Download 11 Type 5 12 0. 6316739 12. 0000000 5. 05100000
Download 12 Type & 15 0. 3000000 12, 0000000 5. BO2¥00000
Download 13 Type 5 1z 1. 0000000 12. 0000000 5. 501500000
Download 14 Twpe B 19 06315739 L2, 0000000 (5, 504700000
Download 15 Type 5 14 0.86571429 12, 0000000 5. B0Z300000
Download 16 Twpe B 20 0. 6000000 1z 0000000 (5. 505500000
Download 17 Type & 12 1. 0000000 12, 0000000 5. B01800000
Download 15 Type 5 14 0.8571429 12. 0000000 5. BOZ300000 ﬂ
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Radar Type 5 - Trial 3
Trial List
id Bl b or B Tmelem o Cm =
{=) (=) {GHz)
Download u] Type & 15 0. 5000000 12, 0000000 5. 00000000
Download 1 Type & g 1. 5000000 12, 0000000 E. 00000000
Download 2 Type & 11 1. 02090591 12, 0000000 E. 00000000
. Download
Bur=t False Chirp Hamber of
Burst ID 0ffset ¥idth (us) mt])l ;uls:s per |PRI-1 (us) |[PRT—2 (us) [PRI-3 (us)
us z urs
o ZE541.0 6.1 182 Z 15339.0 1386.0 -
1 1vigz1.0 BE. T 18 1 1251.0 - -
Z 3162E8.0 768.3 18 Z 1136.0 1640.0 -
3 461664, 0 BE. 4 18 1 1v83.0 - -
4 SEYT.0 997 19 3 1196.0 1705.0 1159.0
L 153995 0 BT. T 19 1 10130 - -
[ 2092358, 0 9.5 19 1 iovz.o - -
7 443177.0 a0.0 19 2 14520 1368.0 -
& BSTETL.O gz2.0 1% b4 18930 1187.0 -
a 1535674, 0 2.5 182 Z 15853.0 1005. 0 -
10 ZTR9EE.0 g5.0 18 3 1061.0 1925.0 11010
11 4747279, 0 93.2 18 3 1z07.0 1907.0 1223.0
1z BFOL13Z2.0 TO.4 19 2 1826.0 1380.0 -
13 117438, 0 98,3 19 3 11v1.0 1985.0 177e.0 e
14 252602, 0 g81.9 19 2 1690.0 1645.0 -
15 405573, 0 93.5 19 3 1976.0 11680 io52.0
16 BE3325.0 65.0 19 1 17670 - -
17 QETAa. 0 854 14 3 io11.0 1637.0 14260
18 244095 0 91.6 18 3 1575.0 14450 1325.0
19 38001z.0 67.3 18 z 1091.0 1215.0 -
Download 4 Type 5 17 0. TO5G524 12, 0000000 5. BO00OO000
Download B Type & 14 0.8571429 12, 0000000 E. 00000000
Download 4] Type 5 15 0. 5000000 12. 0000000 5. 500000000
Download T Type & 12 1. 0000000 12, 0000000 E. 00000000
Download g Type 5 14 0.86571429 12, 0000000 5. BO00OO000
Download 9 Twpe B g 1. 5000000 Lz, 0000000 (5, 500000000
Download 10 Type & 17 0. TOREE24 12, 0000000 5. B03500000 ﬂ
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Radar Type 5 - Trial 4
Trial List
id Bl b or B Tmelem o Cm =
{=) (=) {GHz)
Download a 15 0. 5000000 12, 0000000 B BO0OOOO00
Download 1 g 1. 5000000 12, 0000000 5. BO000OO00
Download 2 11 1. 02090591 12, 0000000 5. BO000OO00
Dowrload 3 20 0. 6000000 120000000 (5. 500000000
. Download 4
Burst Pulse C]_urp Hamber of
Offzet width (us) Width Fulses per [FEI-1 (ns) |FRI-Z (us) |[FRI-3 (us=)
{us) (M=) Burst
o Gz9614. 0 67.9 16 z 153z0.0 1133.0 -
1 95556, 0 BZ.3 16 1 1867.0 - -
Z ZETT19.0 B3.3 16 1 15920 - -
3 436754, 0 0.0 16 3 1900.0 1183.0 1346.0
4 G05289. 0 7Tl 16 2 1166.0 1646.0 -
b YEE10.0 83.9 16 3 1z2va.0 1232.0 14590
& 24E633.0 9.1 16 3 124000 1384.0 19380
T 416355, 0 81.8 16 b4 1833.0 1676, 0 -
& BEETIE. 0 B0.3 16 1 107s.0 - -
o B4571.0 g7.1 16 3 1116.0 19596.0 17860
10 2261780 71.3 16 Z 1226.0 1815.0 -
11 3845260 97.5 16 3 1554.0 1465.0 113z.0
1z BEE361.0 90,8 16 3 1861.0 1040.0 1354.0
13 33643.0 86,3 16 3 15960 1183.0 1vaz.0 —
14 203967.0 97.5 16 3 1365.0 1073.0 1351.0
15 3ragle.o 84.7 16 3 10210 1718.0 1554. 0
16 544060. 0 9.7 16 3 1150.0 1244.0 19550
Download B Type 5 14 0.86571429 12, 0000000 5. BO00OO000
Download & Type & 15 0.8000000 120000000 (5. 500000000
Download T Type 5 12 1. 0000000 12, 0000000 5. 00000000
Download g Type & 14 0.8571428 120000000 (5. 500000000
Download =] Type & g 1. 5000000 12, 0000000 E. 00000000
Download 10 Type 5 17 0. 7055524 12. 0000000 5. 503500000
Download 11 Type & 12 0.6315739 12, 0000000 E. BOS100000
Download 12 Type 5 15 0. 5000000 12, 0000000 5. BOZy00000
Trwnl aad 13 Tima B 17 1 nnnannn 12 Annnnnn E ROiRAO0ANN ﬂ
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Radar Type 5 - Trial 5
Trial List
Trial T4  Foder amber of g(:if:a Toneth " | Fresvency |
s) (=) (GHz)
Download u] Type 5 15 0. 5000000 12, 0000000 5. BO00OO000
Download 1 Type & g 1. 8000000 12, 0000000 5. 00000000
Dowrload b4 Twpe B 11 1. 0508091 12, 0000000 (5, 500000000
Download 3 Type 5 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type & 17 0. TOREE24 12, 0000000 5. 00000000
Barst Pulse C]_urp Hamber of
Burst ID Offset Width (us) Width Pulses per [PRI-1 (us} |PRI-2 (us) |[PRI-3 (us}
{us) (M=) Burst
o 15435.0 92.9 1z 3 1055, 0 1664. 0 1407.0
1 2224560 67T 1z Z 1vd44.0 1747.0 -
z 430731.0 6E.8 12 1 109z.0 - -
3 G3TTEL.0 BE.3 1z 1 1851.0 - -
4 545342 0 B3 T 1z 1 1vzr.0 - -
L 196720.0 3.5 12 3 1679.0 1930.0 10z5.0
& 404555, 0 65,8 1z 1 16190 - -
T 610711.0 5.9 1z 3 11534.0 1054.0 1&05. 0
il S18087.0 T6. 3 12 2 16060 1926.0 -
9 1714E9.0 g81.5 12 2 1891.0 1714.0 -
10 STTRED. 0 9.4 1z 3 131000 1654.0 18270
11 BEEGTE. 0 63.4 1z 1 15865, 0 - -
1z THz2E34. 0 9.5 12 2 1307.0 1925.0 -
13 146044 0 74.5 1z 2 1264.0 1646.0 - 1
Download [ Type & 15 0. 5000000 12, 0000000 5. 00000000
Download T Type 5 1z 1. 0000000 12. 0000000 5. 500000000
Download g Twpe B 14 08671425 1z 0000000 (5. 500000000
Download 9 Twpe B g 1. 5000000 12, 0000000 (5, 500000000
Download 10 Type & 17 0. 7O53324 12, 0000000 E. B03900000
Download 11 Type 5 19 0. 63157589 12, 0000000 5. BOS100000
Download 1z Type 5 15 0. 5000000 12. 0000000 5. B0z y00000
Download 13 Twpe B 1z 1. 0000000 1z 0000000 (5. 501500000
Download 14 Twpe B 19 06315739 L2, 0000000 (5, 504700000
Download 15 Type & 14 0.8571429 12, 0000000 E. B02300000 ﬂ
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Radar Type 5 - Trial 6
Trial List
Trial T4  Foder amber of g(:if:a Toneth " | Fresvency |
s) (=) (GHz)
Download u] Type 5 15 0. 5000000 12, 0000000 5. BO00OO000
Download 1 Type & g 1. 8000000 12, 0000000 5. 00000000
Dowrload b4 Twpe B 11 1. 0508091 12, 0000000 (5, 500000000
Download 3 Type 5 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type & 17 0. TOREE24 12, 0000000 5. 00000000
Download 5 Twpe B 14 08671425 1z 0000000 (5. 500000000
Burst Palse Cl_l:irp Hamber of
Burst ID Offzet ¥idth (us) Width Pulses per [PRI-1 (us} |PRI-2 (us) |[PRI-3 (us}
(ns z Burst
o 329022, 0 96,6 13 3 iisz.0 1608, 0 1651.0
1 BZ1TIE.0 96. 7 13 3 1529.0 17980 1154.0
Zz 142220 g6.5 13 3 18230 13596.0 15650
3 1124E0.0 73.3 13 2 19080 1318.0 -
4 306285, 0 EE.& 13 1 1665, 0 - -
L BO0Z39. 0 BE. 4 13 1 1145.0 - -
& E90932. 0 g8.3 13 3 1336.0 1604.0 laz20.0
T G5645.0 9.4 13 b4 13440 18%3.0 -
& 252805, 0 65,7 13 1 1476.0 - -
9 4785420 B3.6 13 2 10050 10z25.0 -
10 BETEET. 0 T 13 2 1arz.0 1835.0 -
11 54545, 0 9.6 13 z 158520 1331.0 -
1z ZEYTER.O 94.9 13 3 1830.0 o700 1349.0 o
13 452335.0 61,4 13 1 1451.0 - -
14 5433050 0.6 15 3 12330 1662, 0 1657.0
H | Download T Type & 12 1. 0000000 12, 0000000 5. 00000000
Download g Type 5 14 0.86571429 12, 0000000 5. BO00OO000
Download 9 Type 5 g 1. 5000000 12. 0000000 5. 500000000
Download 10 Twpe B 17 0. TOE5524 1z 0000000 (5. 503500000
Download 11 Type & 12 0.6315739 12, 0000000 E. BOS100000
Download 12 Type & 15 0. 5000000 12, 0000000 5. BOZy00000
Download 13 Type 5 12 1. 0000000 12, 0000000 5. B01500000
Download 14 Type 5 19 0. 6315739 12. 0000000 5. B04 00000 ﬂ
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Radar Type 5 - Trial 7
Trfell Thst
Trial Id ‘T‘;::’ amber of g(:if:a :.::;fﬁ" EEZEEZW |
=) (=) {GHz)
Download o Type B 15 0. 5000000 12, 0000000 5. BO00O0000
Download 1 Type & g 1. BOOOOO0 12, 0000000 §. 500000000
Download |2 Type & 11 10908091 |12.0000000 |5, 500000000
Download 3 Type 5 20 0. 6000000 12, 0000000 5. 500000000
Download 4 Type & 17 0. 7058524 12, 0000000 §. 500000000
Download |5 Type & 14 0.8571428  |12.0000000 |8, 500000000
Download [ Type & 15 0. 8000000 12, 0000000 5. 500000000
. Download
Burst Palse Hamber of
Burst ID  [Dffset width (us) Pulses per |PRI-1 {us) |PRI-2 (us) [PRI-3 (us)
us) Burst
(1] E1445.0 B2 6 10 1 1210.0 - -
1 282606, 0 84.1 10 3 1314.0 1725.0 1529.0
4 533959.0 a7 7 10 3 11320 1665. 0 1505. 0
3 TTERGL. O 97.3 10 3 1341.0 14450 17RE. O
4 21542.1) 93.8 10 3 1544.0 1386.0 1302.0
b 263355, 0 2.2 10 2 1771.0 1154.0 -
& BOEREL. 0 ET.6 10 2 11750 10zy.0 -
T T4TORS. O BT 10 2 1026.0 1871.0 -
g 985076 0 60,9 10 1 1795.0 - -
] 2340240 6d. 2 10 1 1135.0 - -
10 ATEZOT. 0 8.8 10 2 1784.0 1604.0 -
11 715525, 0 87.5 10 3 1511.0 1712.0 1683, 0
Download g Type & 14 0. 8571423 12, 0000000 §. 500000000 e
Download =l Type 5 g 1. 5000000 12, 0000000 5. 500000000
Download |10 Type & 17 0. 705EEZ4 120000000 | 503900000
Download |11 Type & 19 06315789 |12.0000000 |5, SOS100000
Download 12 Type & 15 0. 8000000 12, 0000000 5. BOZy00000
Download 13 Type B 12 1. 0000000 12, 0000000 5. 501600000
Download 14 Type 5 13 0. 6315759 12, 0000000 5. 504 700000
Download |15 Type & 14 08571428 120000000 |5, 502300000
Download |15 Type & 20 06000000 |12 0000000 |5, SOS500000
Download 17 Type & 12 1. 0000000 12, 0000000 5. EO1500000 ﬂ
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Radar Type 5 - Trial 8
Trial List
Trial Id ‘T‘;::’ amber of g(:if:a :.::;fﬁ" Frecainoy |
=) (=) (GHz)
Download |0 Type & 15 0000000 |12, 0000000 |6, BO0000000
Download |1 Type & g 18000000 |12 0000000 |6, 600000000
Download |2 Type B 11 10909091 |12,0000000 |5, 500000000
Download |3 Type 5 0 0000000 |12, 0000000 |6, S00000000
Download 4 Type & 17 0 70EEEZ4 |12 0000000 |6, BO0000000
Download |5 Type B 14 0OBETi4ZE |12 0000000 |6, BO00O0000
Download |6 Type B 15 0000000 |12 0000000 |6, BO0000000
Download |7 Type B 1z 10000000 |12 0000000 |6, 600000000
. Download
Bur=t False Chirp Hamber of
Burst ID |0ffset width (aus) Width Fulses per [FEI-1 (ns) |FRI-Z (us) |[FRI-3 (us=)
{u=) (M=) Burst
[i] B23112.0 54,1 13 1 14160 - -
1 174965, 0 50, 7 13 1 12210 - -
z sl 52.3 13 1 19740 - -
3 BATIHE. 0 998 13 3 166G, 0 16960 19490
4 TOGRDT. 0 684 13 2 1014.0 1099, 0 -
5 145047 0 a0, & 13 2 17360 1505 0 -
[ IEETEO. 0 2.5 13 1 17760 - -
7 BE3EZ4. 0 74.8 13 2 11450 1204.0 -
8 7723140 50,8 13 1 1049, 0 - -
a 123796, 0 54.0 13 1 1417.0 - -
10 3312150 3.0 13 1 17300 - - =
11 B37402. 10 91.8 13 3 11430 1270.0 13470
1z T44E05. 0 7.3 13 2 1274.0 19920 -
13 9ELTZ. 0 4.3 13 1 1937.0 - -
Download |2 Type B 8 15000000 |12,0000000 |5, 600000000
Download |10 Type B 17 0 70EEEZ4 |12, 0000000 |6 BO3800000
Download |11 Type B 13 03IETEE |12 0000000 |6, BOS100000
Download |12 Type B 15 0000000 |12, 0000000 |6, B02700000
Download |13 Type B 1z 1ooooooon |12 0000000 |5, 501500000
Download |14 Type B 19 06316788 |12, 0000000 |6, 504700000
Download |15 Type B 14 0 BE71478 |12, 0000000 |6, BOZ300000 -
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Radar Type 5 - Trial 9
Trial List
Trial Id ‘T‘;::’ amber of g(:if:a :.::;fﬁ" Frecainoy =
=) (=) (GHz)
Download |0 Type & 15 0000000 |12, 0000000 |6, BO0000000
Download |1 Type & & 18000000 |12 0000000 |6, 600000000
Download |2 Type B 11 10909091 |12,0000000 |5, 500000000
Download |3 Type 5 20 0000000 |12, 0000000 |6, S00000000
Download 4 Type & 17 0 70EEEZ4 |12 0000000 |6, BO0000000
Download |5 Type B 14 0OBETi4ZE |12 0000000 |6, BO00O0000
Download |6 Type B 15 0000000 |12 0000000 |6, BO0000000
Download |7 Type B 1z 10000000 |12 0000000 |6, 600000000
Download | Type B 14 0 8ETi4Z8 |12, 0000000 |6, BO0000000
. Download
Burst Palse C]_urp Humber of
Burst ID |0ffset Width (us) Width FPulses per [PRI-1 (us) |PEI-2 (us) |[PRI-3 (us)
ux (o=} Burst
[i] 535615, 0 63.4 & 1 10430 - -
1 BOBGEE. 0 52,0 & 1 1863, 0 - -
2 12692350 [|97.2 I 3 1973.0 1605, 0 16830
3 127106, 0 .7 & 2 1466, 0 1743.0 -
4 4B035E. 0 74.2 & 2 12800 1219.0 -
5 BEZ409. 0 a8, 7 6 3 12030 1934.0 1273.0
& 1217162.0 [543 & 1 19910 - -
7 6229610 954 3 3 160, 0 1655 0 17910
Download |10 Type B 17 0. 70E8E24 |12.0000000 |6, 503900000
Download |11 Type B 13 03IETEE |12 0000000 |6, BOS100000
Download |12 Type B 15 0000000 |12, 0000000 |6, 602700000
Download |13 Type B 1z 10000000 |12 0000000 |5, 501500000 u
Download |14 Type B 13 0oEIIETAE |12 0000000 |6, BO4700000
Download |16 Type B 14 08671428 |12, 0000000 |6, 502300000
Download |16 Type B 20 0000000 |12 0000000 |6, BOS500000
Download |17 Type B 1z 10000000 |12 0000000 |6, 601500000
Download |18 Type B 14 0 BETi428 |12, 0000000 |6, BOZ300000
Download |13 Type B 1z 1ooooooon |12 0000000 |5, 501500000
Download |20 Type B 16 0.7E00000 |12, 0000000 |6, 498500000

— pPp—— -]

m

1
i
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Radar Type 5 - Trial 10
Trial List
Burst Wareform Center -
Trial Id ¥adar :“b :r of Period Length Frequency |
B wrsts (s) (s) (GHz)
Download u] Type 5 15 0. 5000000 12, 0000000 5. BO00OO000
Download 1 Type & g 1. 8000000 12, 0000000 5. 00000000
Dowrload b4 Twpe B 11 1. 0508091 12, 0000000 (5, 500000000
Download 3 Type 5 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type & 17 0. TOREE24 12, 0000000 5. 00000000
Download 5 Twpe B 14 08671425 1z 0000000 (5. 500000000
Download [ Type & 15 0. 3000000 12, 0000000 E. 00000000
Download T Type & 12 1. 0000000 12, 0000000 5. 00000000
Download g Type 5 14 0.86571429 12, 0000000 5. BO00OO000
Download 9 Type 5 g 1. 5000000 12. 0000000 5. 500000000

. Download

Burst ID Offset ¥idth {us)

Humber of
Pulses per [PRI-1 (us} |PRI-2 (us) |[PRI-3 (us}

Burst

e False

{us)

&, Inspection & Tesvﬁg Service

o Z09245.0 73T 16 b4 1205.0 1457.0 -
1 GTEEEE. 0 974 16 3 1847 0 1754.0 1613.0
Zz B48411.0 917 16 3 19880 1vz.0 1462.0
3 177330 66,2 16 1 13930 - -
4 1578620 0.8 16 2 19650 18z21.0 -
L1 FREZTT.0 BZ2.3 18 1 1740.0 - -
& B2355E.0 788 16 2 13080 1954.0 -
T TOO166. 0 0.9 16 2 1060.0 1353.0 -
il 167187.0 TE.& 18 2 1437.0 1430.0 -
a 33E2E2.0 a1 16 1 1887.0 - -
10 B03324.0 77.0 16 b4 1387.0 1304.0 -
11 GTEESE. 0 679 16 2 1505.0 1033.0 -
12 1460310 1.2 16 2 1v20.0 1932.0 -
13 316%23.0 TH.T 16 b4 12470 1121.0 -
14 455066, 0 633 16 1 1634, 0 - -
15 BRTIZE. 0 659 18 2 1848.0 14230 -
16 126509, 0 BS.3 16 1 10930 - -
Download 11 Type & 18 0. 6315739 1z 0000000 (&, 605100000
Download 1z Type & 15 0. 000000 1z 0000000 (5. 502700000
Tirwn] aad 13 Tima R 17 1 annnnnn 12 Onnnnnn F RO RA0a00
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Radar Type 5 - Trial 11
Trial List
Trial Id Radar Hanber of 1 ;.:;;E]:r- g::;::ney
(&3] (GHz)
. Download
Burst False Humber of
Bur=st ID ?::iet width (us) ;i::s per |[PRI-1 (u=) [PRI-2 {us) |PRI-3 (us)
1] ZE3TIE. 0 95.9 19 3 1351.0 16580.0 1455.0
1 416458.0 82.3 19 2 17160 1865.0 -
2 BETA0Z. 0 6. 7 18 3 1z11.0 1400.0 1919.0
3 gz8Ta.0 g9. 7 18 3 15861.0 1085. 0 1252.0
4 2451860 93.5 19 3 18070 1194.0 1461.0
L FETEDD. 0 711 14 2 18210 1785.0 -
[ BE1431.0 BE.9 18 1 1947.0 - -
T T4413.0 67.9 19 2 1350.0 1372.0 -
& ZEEEED. O 04.4 14 3 12050 11a07.0 14430
a 350056, 0 B3.5 18 1 1vi5.0 - -
10 B33405. 0 BB & 19 1 10170 - -
11 BER4T. 0 785 19 2 1911.0 1704.0 -
12 Z07ETE. 0 gz2.3 18 z 1545.0 1656. 0 -
13 IBETTLLO 0.1 19 3 1935.0 o710 1266.0
14 B11297.0 0.2 19 3 19890 10890 1960.0
15 363030 3.1 14 2 18430 1406. 0 -
16 159662, 0 B3.5 18 1 14z 0 - -
17 3418090 Tr.o 19 2 1187.0 1667.0 -
18 425737.0 EE.0 14 1 ioiz.0 - -
Download 12 Type & 15 0. 5000000 12, 0000000 5. BOZy00000
Download 13 Type 5 1z 1. 0000000 12. 0000000 5. 501500000
Download 14 Twpe B 1% 0.6315759 1z 0000000 (5. 504700000
Download 15 Twpe B 14 086871428 L2, 0000000 (5, 502300000
Download 16 Type & 20 0. 6000000 12, 0000000 E. BOSE00000 —
Download 17 Type 5 12 1. 0000000 12, 0000000 5. B01800000
Download 15 Type 5 14 0.8571429 12. 0000000 5. B0Z300000
Download 1% Twpe B 1z 1. 0000000 1z 0000000 (5. 501500000
Download 20 Twpe B 16 0. fe00000 12, 0000000 (B, 485500000
Download 21 Type & 12 1. 0000000 12, 0000000 E. 423900000 ﬂ
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Radar Type 5 - Trial 12
Trial List
Trial Id Radar Hanber of ;.:;;E]:r- g::;::ney
(=) (GHz)
. Download
Burst False Humber of
Burst ID l%‘l:l‘:‘?et width (aus) %i::s per [PRI-1 (us<) [FRI-2 (us) |PRI-3 (us)
[i] 2261110 B&. 1 13 1 19290 - -
1 216473.0 52.1 13 1 19100 - -
z 410004, 0 59.9 13 1 1971.0 - -
3 G03671. 0 6. 2 13 1 181z.0 - -
4 794160, 0 959 13 3 13990 1906. 0 1608, 0
5 1922610 7.9 13 2 1626. 10 1859, 0 -
[ IEEEA0. 0 7.5 13 2 1236, 0 1917.0 -
7 ETOEE2. 53.8 13 1 17630 - -
g 7734230 4.7 13 1 1a00. 0 - -
a 1GEESE. 0 61,4 13 1 13900 - -
10 FELE0E. 0 3.2 13 2 16920 1858, 0 -
11 EE3866, 0 84.7 13 3 16330 1677.0 16380
12z 74724100 a8, 7 13 3 17050 1528.0 1055, 0
13 1447100 7.3 13 2 1268, 0 1951.0 -
14 33TEGE. 0 9.3 13 2 17310 1717.0 -
Download |13 Type B 1z 10000000 |12 0000000 |5, 501500000
Download |14 Type B 13 0oEIIETAE |12 0000000 |6, BO4700000
Download |16 Type B 14 08671428 |12, 0000000 |6, 502300000
Download |16 Type B 20 0000000 |12 0000000 |6, BOS500000
Download |17 Type B 1z 10000000 |12 0000000 |6, 601500000
Download |18 Type B 14 0 BETi428 |12, 0000000 |6, BOZ300000
Download |13 Type B 1z 1ooooooon |12 0000000 |5, 501500000
Download |20 Type B 16 0.7E00000 |12, 0000000 |6, 498500000
Download |21 Type B 1z 10000000 |12 0000000 |5, 498900000
Download |22 Type B 20 0AOOOOO0 |12, 0000000 |6, 494500000
Download |23 Type B 14 0 BETi428 |12 0000000 |6, 487700000 -
Download |24 Type B 13 092E0TEE |12 0000000 |6 488100000
Download |25 Type B 8 15000000 |12,0000000 |5, 600500000
Download 26 Twne B 17 0 70EEEZ4 |12 0000000 |5 496100000 |

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.s s comlen/‘l’erms and-Conditions.aspx and, for electronic format documents,
subject to Terms and C for El _g 'www.sgs.com/en/Terms-an —Cond|llonsl‘1’erms-e-Documen( aspx.
Attention is drawn to the limitation of liability, Indemmﬂcauon and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a

transaction from exerclslng all their rights and i under the cannot be rep
except in full, wnhou( prior wrmen pp! of the Ci Any ized alteration, forgery or falsification of the content or
Rl 5 A 5 appearance on is d and s may be pr d to the fullest extent of the law. Unless otherwise stated the
2, Inspection & Testing Services = results shown in this test repon refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
¢ & Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com
Southof No. 6 Pent, No. 1, Runsheng Road, Suzhou Industial Park, SuzhouArea, China (Jengsu) Pl Free Trade Zone - 215000 t (86-512) 62992980 Www.sgsgroup.com.cn

HE-HH -4 (I5) BRRBEEESNAEANTIEEARB SRS BES  #%: 215000 t (86-512)62992080  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)




SG SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL04

Rev.: 01
Page: 69 of 115
Radar Type 5 - Trial 13
Trial List
Trial Id Radar Hanber of ;.:;;E]:r- g::;::ney
(=) (GHz)
. Download
Burst False Humber of
Burst ID l%‘l:l‘:‘?et width (aus) %i::s per |PRI-1 (u=) [FRI-Z {uz) |PRI-3 (ux)
[i] GE4ZTE. 753 10 2 1994 0 16120 -
1 90788, 0 56,3 10 1 1466, 0 - -
z 1513160 67.7 10 2 1617.0 1185.0 -
3 3937460 556 10 1 1337.0 - -
4 GIE0A3. 0 5.2 10 2 14210 1267.0 -
5 BTEAGI. 0 %3 10 2 13680 1305. 0 -
[ 1212760 86, 7 10 3 164700 13620 19240
7 IEZEAE. 98 4 10 3 1873.0 1550, 0 12490
g 0434210 6. 4 10 3 17780 14390 1046, 10
a G46453. 10 93.6 10 3 1052, 0 1031.0 145210
10 91671.0 3.3 10 1 13280 - -
11 333060, 0 92.4 10 3 1412.0 1673.0 1322.0
Download |14 Type B 13 0G31ETAZ |12 0000000 |6, BO4700000
Download |15 Type B 14 0 BETi428 |12, 0000000 |6, BOZ300000
Download |18 Type B 20 08000000 |12, 0000000 |6, 505500000
Download |17 Type B 1z 10000000 |12 0000000 |5 601500000
Downlead |13 Type B 14 0BETI4ZE |12 0000000 |6, BOZ300000
Download |13 Type B 1z 10000000 |12 0000000 |6, 601500000
Download |20 Type B 16 0 7EOO0O0 |12 0000000 |6, 496500000
Download |21 Type B 1z 10000000 |12,0000000 |6, 498900000
Download |22 Type B 20 0000000 |12 0000000 |5, 494500000
Download |23 Type B 14 0BETI4ZE |12 0000000 |6 487700000
Download |24 Type B 13 09230768 |12, 0000000 |6, 498100000
Download |25 Type B 8 15000000 |12 0000000 |5, 500500000
Download |26 Type B 17 0. 70E8E24 |12.0000000 |6, 496100000
Download |27 Type B 13 03IETEE |12 0000000 |6 494800000
Download |28 Type B 1z 10000000 |12 0000000 |5, 498500000
Download |23 Type B 1a 0 GEEERAT |12, 0000000 |6 495700000 —
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Trial List
Trial Id Radar Hanber of ;.:;;E]:r- g::;::ney
(=) (GHz)
. Download
Burst False Humber of
Burst ID l%‘l:l‘:‘?et width (aus) %i::s per [PRI-1 (us<) [FRI-2 (us) |PRI-3 (us)
[i] FELEZE. 0 93.3 1a 3 1983, 0 1912.0 16360
1 E1E261.0 89.1 13 2 1102.0 1794.0 -
z 39025, 0 6. 9 18 3 10440 1152.0 1140
3 190900, 0 f4.9 18 3 1894, 0 1945, 0 111a.0
4 3430410 2.3 18 2 1094, 0 1916.0 -
5 43762410 1.7 18 1 1447100 - -
[ 203190 583 18 1 147910 - -
7 172009 0 6.8 18 1 19790 - -
g IZEATZ. 0 57.1 18 1 164110 - -
a 47564110 68,9 18 3 1866, 0 19640 14590
10 14890 2.0 1a 2 1909, 0 1297.0 -
11 163647, 0 0.9 13 3 1261.0 1566, 0 13700
12z I07096. 0 598 18 1 15620 - -
13 4ERREN4L. 0 0.0 1a 2 17890 1291.0 -
14 G1079E. 0 67.2 18 2 16250 1851.0 -
15 134765, 0 91.2 18 3 13620 18320 166110
16 SEEI0E. 0 B6.E 1a 1 14830 - -
17 44179610 5.2 18 1 1237.0 - -
18 BAZTE0. 0 4.1 18 2 1471.0 12450 -
Download |16 Type B 14 0UBETi4ZE |12 0000000 |5, BOZ300000
Download |16 Type B 20 0000000 |12 0000000 |6, BOS500000
Download |17 Type B 1z 10000000 |12 0000000 |6 601500000
Download |18 Type B 14 0 8ETI4ZE |12 0000000 |6, BOZ300000
Download |13 Type B 1z 10000000 |12 0000000 |5, 501500000
Download |20 Type B 16 0.7E00000 |12, 0000000 |6, 498500000
Download |21 Type B 1z 10000000 |12 0000000 |5, 498900000
Download |22 Type B 20 0OOOO00 |12 0000000 |6, 494500000
Download |23 Type B 14 0 BETI4Z8 |12 0000000 |6, 487700000
Download |24 Type & 13 09230763 |12, 0000000 |5, 498100000 ~|
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Trial List
Trial Id Radar Hanber of ;.:;;E]:r- g::;::ney
(=) (GHz)
. Download
Burst False Humber of
Burst ID l%‘l:l‘:‘?et width (aus) %i::s per [PRI-1 (us<) [FRI-2 (us) |PRI-3 (us)
[i] 158286, 0 7.9 1z 2 oo 1140.0 -
1 366024, 0 50,2 12 1 1316.0 - -
z 57345200 62.9 1z 1 15200 - -
3 TAOG1S. 0 4.7 1z 1 1902, 0 - -
4 132455, 0 3.8 1z 3 14100 1097.0 1621.0
5 340207, 0 65 4 1z 1 1544 1 - -
[ B4E20E. 0 53.2 1z 1 1024. 0 - -
7 TEEXEE. 0 1.7 1z 1 1603, 0 - -
g 1071170 .7 1z 2 1804, 0 168,10 -
a 314500, 0 72.4 1z 2 1030, 0 1343.0 -
10 EZZ447. 00 53,8 1z 1 1327.0 - -
11 728617.0 73.6 12 2 16240 1663.0 -
12z B1611.0 6. 7 1z 2 17220 11220 -
13 CEEA4E. 0 82.5 1z 2 14040 1019.0 -
Download |18 Type B 20 08000000 |12, 0000000 |6, 505500000
Download |17 Type B 1z 10000000 |12 0000000 |5 601500000
Downlead |13 Type B 14 0BETI4ZE |12 0000000 |6, BOZ300000
Download |13 Type B 1z 10000000 |12 0000000 |6, 601500000
Download |20 Type B 16 0 7EOO0O0 |12 0000000 |6, 496500000
Download |21 Type B 1z 10000000 |12,0000000 |6, 498900000
Download |22 Type B 20 0000000 |12 0000000 |5, 494500000
Download |23 Type B 14 0BETI4ZE |12 0000000 |6 487700000
Download |24 Type B 13 09230768 |12, 0000000 |6, 498100000
Download |25 Type B 8 15000000 |12 0000000 |5, 500500000
Download |26 Type B 17 0. 70E8E24 |12.0000000 |6, 496100000
Download |27 Type B 13 03IETEE |12 0000000 |6 494800000
Download |28 Type B 1z 10000000 |12 0000000 |5, 498500000
Download |23 Type B 1a 0 GEEERAT |12, 0000000 |6 495700000
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Trial List
. Funber of Haveform Center
Trial Id Type Bursts It.:l)lgtll F(r;]e[:uem:y
Burst Palse Humber of
%Eget Width (as) gg::s per [PRI-1 (us) |PRI-2 (us) [PRI-3 (us)
0 34ETEE. O 576 3 15650 1085. 0 1540.0
1 490019.0 gk 2 20 3 1735.0 1641.0 1408.0
2 390730 84.8 20 3 1534.0 1889, 0 1463.0
3 183923.0 7ra 20 2 17480 1480.0 -
4 3287770 765 20 z 15150 1485.0 -
L 474725.0 60,9 20 1 1540.0 - -
6 21394.0 83.0 20 2 1080. 0 1010.0 -
T 1659920 G0, 4 20 z 1524.0 17820 -
i 310973.0 EY. 5 20 z 1v64.0 1181.0 -
9 aEeEEd 0 |E2. 1 20 1 14950 - -
10 38160 85,4 20 3 1773.0 1966. 0 1263.0
11 147925.0 4.3 20 3 15230 1188.0 17880
12 Z83228.0 TE.9 20 z 1226.0 1837.0 -
13 436522, 0 @56 20 3 11%2.0 12585.0 1544.0
14 Eg4015.0 ER. 2 20 1 1644.0 - -
15 130632.0 B8.0 20 1 140z.0 - -
16 274684.0 94.5 20 3 12860 1700.0 1283.0
17 418679.0 9.9 20 3 1970.0 1975.0 1165.0
18 563464, 0 g5.2 20 3 173z.0 1681.0 1182.0
19 112787.0 59,5 20 2 1038.0 12240 -
Download 17 Type B 1z 1. 0000000 12, 0000000 5. 501500000
Download 1 Tvpe B 14 0. 8571429 12, 0000000 R, 602300000
Download 142 Type B 12 1. 0000000 12, 0000000 b, 601800000
Dowrload 20 Twpe & 16 0. Fe00000 12.0000000 |5, 496500000
Download z1 Type B 1z 1. 0000000 12. 0000000 5. 435900000
Download pars Twoe B z0 0. G000 12, 0000000 5. 454800000
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Trial List
Trial Id ¥;g:r ::::Z of :(.:‘n;f]‘:r- 5::;::111:3!
s) GHz
Burst Palse Humber of
%Eget Width (as) gg::s per [PRI-1 (as) [PRI-2 {us) [PRI-3 (us)
0 4292240 6. 4 k 12690 1918.0 145510
1 6702410 a2 2 10 3 1595, 0 1719.0 18950
2 9128800 a0. 4 10 z 18160 1899, 0 -
3 158603, 0 54,3 10 1 1336.0 - -
4 400624, 0 53,1 10 1 1303, 0 - -
5 6419150 69,4 10 z 1503, 0 1546, 0 -
6 6636230 9.1 10 z 12790 1639. 0 -
7 128373.0 100.0 10 3 1376.0 1438.0 1595, 0
8 A70379.0 796 10 z 12390 1705. 0 -
9 111940 a8, 4 10 3 1374.0 1579.0 162310
10 BEEGES. O 53,3 10 1 10160 - -
i1 9EEI7.0 5. 3 10 1 17090 - -
Download |15 Type & 14 0OBETI428 (120000000 |5 BOZ300000
Download |12 Type § 1z 1ooooooon |12.0000000 |6, 601500000
Dowrlead |20 Type § 16 0.7EOOOOO  |12.0000000 |5, 496500000
Download |21 Type & 12 Looooooon |12.0000000 |6, 498900000
Download |22 Type § 20 0AOONNON |12, 0000000 |5, 494500000
Download |23 Type 5 14 0OBETI428 (120000000 |5, 497700000
Download |24 Type § 13 08230749 |12, 0000000 |G 49100000
Dowrlead |25 Type § g 15000000 |12.0000000 |5, 600500000
Download |26 Type § 17 07OEEEZ4 (120000000 |5 496100000
Download |27 Type § 19 0oEIETES (120000000 |5 494900000
Download |25 Type 5 12 Looooooon |12.0000000 |5, 498500000
Download |22 Type 5 18 0 aRAAAAT |12, 0000000 |5. 495700000
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Radar Type 5 - Trial 18
Trial List
mida B Namber of e -
Burst Palse Humber of
%Eget Width (as) gg::s per (PRI-1 (us) [PRI—2 {us) [PRI-3 (us)
0 2021430 BE. 3 1 13200 - -
1 4956330 B3. 3 12 1 1797.0 - -
2 T0E377.0 2.3 12 2 15100 1039, 0 -
3 BE9E9. 0 84,8 1z 3 1131.0 1761.0 1vz1.0
4 266161.0 G825 12 z 1875.0 1431.0 -
5 474469 0 63.3 12 1 10%5.0 - -
[ Ga0544. 0 an.o 12 2 1112.0 1915.0 -
T 33619.0 a90. 3 12 3 1660.0 18535, 0 1123.0
8 240319.0 a1 1 12 3 1639, 0 1783.0 1172.0
a9 447400.0 95 & 12 3 16260 1035, 0 1385.0
10 BE4B1E. 0 az. 7 12 2 17100 1990, 0 -
11 8083.0 BOD. T 12 1 1234.0 - -
12 215435.0 T84 12 z 1047.0 11080 -
13 4213860 j=l= 12 3 1289 0 1965, 0 1869.0
Download 19 Type 5 12 1. 0000000 12. 0000000 5. 601800000
Downlaad 20 Tvpe B 16 0. veO0000 12, 0000000 B, 496500000
Download 21 Type & 1z 1. 0000000 12, 0000000 5. 493800000
Download 22 Tvpe B 20 0. &000000 12, 0000000 B, 424500000
Downlaad 23 Tyvpe B 14 0. 8671429 12, 0000000 &, 497700000
Townload 24 Type 5 13 0. 9230769 12. 0000000 5. 495100000
Downlaad 25 Tvpe B 8 1. BOOO00O0 12, 0000000 5. BOOBO0O0O
Download 26 Type & 17 0. rOB5a24d 12, 0000000 5. 496100000
Download 27 Tvpe B 19 0. 6315789 12, 0000000 B, 424900000
Downlaad 28 Type & 1z 1. 0000000 12, 0000000 &, 498500000
Download peaz] Twpe B 18 0. GEAREST 12, 0000000 R, 455700000
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Radar Type 5 - Trial 19
Trial List
Radar Fumber of | Burst Haveform Center ﬂ
Trial Id T B t Feriod Length Frequency
B mrsts s) (s} {6Hz)
Bl | Dowrload 12 Twpe & 1z 1. 0000000 12.0000000 |5 501600000
Burst Pal Chirp Humber of
Burst ID 0ff=zet '-d:; {us) Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
(u=) : == (i) Burst
0 T33728.0 55. 6 10 3 1801.0 1087.0 1827.0
1 aTTagz.o ET. 4 10 1 1723.0 - -
2 221197.0 95. 6 10 3 1086.0 1668. 0 1324.0
3 462918.0 69.7 10 2 1751.0 1945, 0 -
4 708071.0 Tra 1a z 16420 1317.0 -
L 947923.0 62,0 10 1 1566. 0 - -
] 1915373.0 5. 4 10 3 1997.0 1077.0 1366.0
T 4328610 973 10 3 1730.0 1856. 0 1367.0
i 674004, 0 95, 2 10 3 153%1.0 1757.0 1672.0
9 915842, 0 95. 4 10 3 10z0.0 18520 1414.0
10 21780 548 10 1 1084.0 - -
11 4038830 80,4 10 2 18800 1436.0 -
B | Download 20 Type B 16 0. Ta00000 12, 0000000 b, 496800000
Burst Pul Chirp Humber of
Burst ID 0ffset Fary Width Pulses per [PRI-1 (us) ([PRI-Z {us) |PRI-3 (us)
Width (us)
us T Burst
o 433470.0 74T 15 2 1619.0 1611.0 -
1 GEE0TZ.0 B7.1 15 1 1560. 0 - -
2 955100 @9 15 3 153%2.0 1476.0 1276.0
3 279E14.0 3.1 15 z 1509.0 177z 0 -
4 4628360 BO. T 15 1 10030 - -
5 gazIza 0 [1B.2 15 z 1674.0 1600.0 -
1] TE831.0 B8 T 15 1 1186.0 - -
7 257785.0 |71 15 z 1521.0 1867.0 -
8 438654.0 7.0 15 2 1777.0 1980.0 -
9 BZ0397.0 55,5 15 z 1254.0 1425.0 -
10 54310.0 735 15 z 1204. 0 1382.0 - ﬂ
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Trial List
Radar Fumber of | Burst Haveform Center ﬂ
Trial Id T B t Feriod Length Frequency
vpe e &} otz
Bl | Dowrload 20 Twpe & 14 0. FR00000 12.0000000 |5, 496500000
Burst Palse Chirp Humber of
Burst ID 0ff=zet Width (us) Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
(u=) : == (i) Burst
0 453470.0 4.7 15 z 1619.0 1611.0 -
1 BEENTZ.0 7.1 15 1 1560.0 - -
2 938100 91,49 15 3 1392.0 1475.0 1276.0
3 279914.0 g3.1 15 2 13080 17720 -
4 4620356, 0 B0 T 15 1 10030 - -
5 5423240 a2 15 2 1574.0 1600. 0 -
L] TE531.0 B5. T 15 1 1186.0 - -
T 2577EE.0 7.0 15 2 1521.0 1887.0 -
8 43568840 a0 15 z 1777.0 1960.0 -
9 G20397.0 65.5 15 z 1284.0 1428.0 -
10 E4310.0 T35 15 2 19040 1382.0 -
11 2388060 TO.5 15 z 1564. 0 1115.0 -
12 417036.0 TE. 6 15 2 1045.0 1300.0 -
13 BOTET4. 0 81.2 15 z 1160.0 1676.0 -
14 32086.0 6l.8 15 1 1z277.0 - -
15 Z12Te1.0 849 15 3 1450.0 1206. 0 18600
B | pownload |21 Type 5 12 1.0000000  |12.0000000 |5, 498900000
Burst Pual Chirp Humber of
Burst ID 0ffzet Fary Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
Width (as)
{us (M=) Burst
0 E26149.0 T8.5 9 2 1653.0 16598.0 -
1 TET13E.0 g9.8 9 3 1174.0 1982.0 1167.0
2 129880 BG4 2] 1 1952.0 - -
3 2846120 A6 2 z 1633.0 1880.0 -
4 496683 0 T6.0 9 2 11120 1811.0 -
5 T397Z5.0 B3. 6 9 1 1144.0 - -
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Trial List
Rad Famb g |Burst Haveform Center ﬂ
Trial Id Ta ar B“ :r ° Feriod Length Frequency
B mrsts s) (s} {GHz)
Bl | Dowrload 21 Twpe & 1z 1. 0000000 12.0000000 |5, 493200000
Burst Pal Chirp Humber of
Burst ID 0ff=zet Fariy Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
Width (us)
(u=) : = (M) Burst
0 BZE149.0 785 2] z 1683.0 16558. 0 -
1 TET13E.0 89.8 9 3 1174.0 1962.0 1167.0
2 12966.0 B84 9 1 1952.0 - -
3 2B4612.0 7.6 S z 1633.0 1890, 0 -
4 496855, 0 TE.0 2] z 111z.0 1511.0 -
5 T397Z5.0 B3. 6 9 1 1144.0 - -
1] 930872.0 0.9 9 2 1220.0 1053.0 -
T 22B249.0 Bl 6 9 1 17z4.0 - -
8 467279.0 B3.4 9 1 12010 - -
9 TOETE0.0 B9 2] 1 15379.0 - -
10 951547.0 60. 4 2 1 14530 - -
11 194839.0 91. 4 9 3 1768.0 1726.0 1227.0
B | Download prs Type B 0 0. &0000o0 12, 0000000 5. 494500000
Burst Pal Chirp Humber of
Burst ID 0ffset '-d:; {us) Width Palses per ([PRI-1 (us) [PRT-2 {us) |PRI-3 (us)
{us : s z Burst
0 2618880 Tr.o 20 2 1191.0 1353.0 -
1 407646, 0 53.1 20 1 12450 - -
2 ERZ319.0 G52, 1 20 1 1536.0 - -
3 99107.0 TH. 9 20 z 15334.0 1236.0 -
4 243614.0 0.0 20 2 1214.0 18820 -
5 3594640 Bz.0 20 1 1vo1.0 - -
] 531093.0 85,6 20 3 16930 1995.0 1908.0
T §1189.0 T2.9 20 z 15220 1387.0 -
8 22B245.0 95.5 20 3 18320 1746.0 1382.0
9 371906, 0 E¥. 4 20 1 1193.0 - - ﬂ
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Radar Type 5 - Trial 22
Trial List
. Radar Fumber of | Burst Haveform Center ﬂ
Trial Id Type Bursts Pe;loﬂ It.el)lgtll Ft(rﬂe[q\)lem:y
s s T
Bl | Dowrload parcd Type & 20 0. &G0ooa0o 120000000 |5, 484500000
Burst Palse C]_lirp Humber of
Burst ID  (0ffset Width (us) |Tidth Pulses per (PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
(u=) (M=) Burst
0 ZE18EE. 0 Tr.o 20 z 11%1.0 1383.0 -
1 4076460 B 1 20 1 1245.0 - -
2 BRE319.0 Bz, 1 20 1 1536.0 - -
3 99107.0 TE. @ 20 z 13340 1236.0 -
4 243814.0 0.0 20 z 1514.0 1882.0 -
5 JG9464. 0 Bz.0 20 1 1vo1.0 - -
1] BE31093.0 88. 6 20 3 1693.0 19950 1905.0
T §11649.0 TZ. 9 20 z 15220 1357.0 -
8 22R24B.0 93,5 20 3 1839.0 1748.0 1389.0
9 3T1906.0 ET. 4 20 1 1193.0 - -
10 514187.0 5.9 20 3 1659, 0 1670.0 1066. 0
11 63861.0 E3. & 20 1 1162.0 - -
12 Z07e10.0 gz.0 20 3 1v45.0 1654. 0 1455.0
13 3E3638.0 EY. 3 20 1 1834.0 - -
14 487615.0 TO.5 20 z 1654. 0 1656. 0 -
15 45EE3.0 TO.0 20 z 10420 1664, 0 -
16 189821.0 84.0 20 3 17650 1630.0 1176.0
17 F38330.0 Th. 1 20 z 1557.0 1087.0 -
18 478825.0 932 20 3 1985.0 1018.0 1340.0
19 278594, 0 96. & 20 3 1va0.0 1614. 0 1617.0
Bl | Dowrload 23 Type & 14 08571429 120000000 |5, 487 700000
Burst Pulse Chirp Humber of
Burst ID  |0ffset Wodih (as) [Midth Pulses per [PRI-1 (us) [PRI-2 {us) |PRI-3 (us)
(u=) (MHz) Burst
0 247117.0 BO.1 1z 1 1541.0 - -
4B3362.0 935 1z 3 15300 1081. 0 1413.0 ﬂ
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Trial List
Rad Famb g |Burst Haveform Center ﬂ
Trial Id Ta ar B“ :r ° Feriod Length Frequency
B mrsts s) (s} {6Hz)
Bl | Dowrload 23 Twpe & 14 0. 8671429 12.0000000 |5, 487700000
Burst Pal Chirp Humber of
Burst ID 0ff=zet '-d:; {us) Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
(u=) : == (i) Burst
0 z47117.0 BO.1 1z 1 1541.0 - -
1 4B3362.0 935 1z 3 1520.0 1081.0 1413.0
2 GE0ETE. 0 55,8 1z 2 17070 1677.0 -
3 14140.0 56,3 12 1 10560 - -
4 220734.0 86.0 12 3 19530 1108. 0 1987.0
5 4253670 Th. 2 1z z 1572.0 1836. 0 -
] G36681.0 54,4 12 1 1517.0 - -
T §43167.0 i1 1z z 1532a.0 1243.0 -
8 198685.0 6.2 12 z 1240.0 1770.0 -
9 403231.0 80,2 1z z 10950 1208.0 -
10 10202, 0 HT 1z z 1555, 0 1214.0 -
11 815228.0 80,9 1z 3 1615.0 1882.0 1601.0
12 170267.0 55, T 1z z 15377.0 1441.0 -
13 3773060 G7. 4 12 z 1avz.0 1313.0 -
B | Download 24 Type B 13 0. 9230769 12. 0000000 5. 435100000
Burst Pul Chirp Humber of
Burst ID 0ffzet "d:; {us) Width Palses per ([PRI-1 (us) [PRI—2 (us) |PRI-3 (us)
(us) * == | (i) Burst
0 628071.0 24.0 11 3 16430 1748.0 12410
1 §83391.0 TO. 8 11 z 1177.0 1201.0 -
2 186223.0 BE. 3 11 1 1006. 0 - -
3 3767340 95, T 11 3 1230.0 1183.0 1332.0
4 B01331.0 0. 6 11 3 1217.0 188Z2.0 1455.0
5 G2E462.0 4.5 11 2 1569.0 1281.0 -
L] 125265.0 92 6 11 3 1065, 0 16685, 0 1222.0
T 381161.0 g9.0 11 3 14230 1135.0 1330.0
8 E73475.0 965 11 3 1607. 0 1822, 0 1602. 0 |
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Trial List
Radar Fumber of | Burst Haveform Center ﬂ
Trial Id T B t Feriod Length Frequency
B mrsts s) (s} GHz
Bl | Dowrload 24 Twpe & 13 0. 2230769 12.0000000 |5, 495100000
Burst Pal Chirp Humber of
Burst ID 0ff=zet '-d:; {us) Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
(u=) : == (i) Burst
0 BZE071.0 84.0 11 3 1643.0 1745.0 1941.0
1 ge3391.0 TO.8 11 2 1177.0 1201.0 -
2 1B6223.0 E5. 3 11 1 10060 - -
3 378734.0 95, 7 11 3 1230.0 1183.0 1332.0
4 601331.0 0.6 11 3 1217.0 1632, 0 14350
5 G2B462. 0 4.5 11 z 1569.0 1251.0 -
] 128265.0 92,6 11 3 1085, 0 1689.0 1zzz.0
T 3811610 §9.0 11 3 1493.0 1135.0 1350.0
8 573426.0 6.5 11 3 1607.0 1822, 0 16020
9 ToE431.0 TO.5 11 z 1141.0 1178.0 -
10 100737.0 94.0 11 3 10090 16259, 0 1956.0
11 324661.0 ER. & 11 1 1220.0 - -
12 B4EZTE.0 a7 7 11 3 1435.0 1963. 0 1164.0
Bl | Dowrload 25 Twpe & g 1. 5000000 12.0000000 |5, 500500000
Burst Pul Chirp Hunber of
Burst ID  |0ffset e Width Pulses per |[PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
width (us)
us z Burst
0 1253842, 0 65. 6 B z 1306. 0 1161.0 -
1 11545860 3.1 [ z 14z0.0 1315.0 -
2 432968.0 G509 E 1 1687.0 - -
3 g4E541.0 rT E 2 1776.0 1168.0 -
4 1208425, 0 R4 |3 z 17830 1610.0 -
5 T4T48.0 65, 8 E 2 1576.0 1323.0 -
] 435300.0 63T B 1 1333.0 - -
T go00182.0 912 E 3 14090 1681.0 1275.0
B | Download 26 Type B 17 0. 7055524 12, 0000000 b, 496100000
_ o [puse Pals Chirp Faber of [ [ [ ., =]
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Radar Type 5 - Trial 25

Trial List
Rad Famb g |Burst Haveform Center ﬂ
Trial Id Ta ar B“ :r ° Feriod Length Frequency
13 mrsts (s) (s) {GHz)
Bl | Dowrload bt Twpe & g 1. 5000000 12.0000000 |5, 500500000
Burst Pal Chirp Humber of
Burst ID 0ff=zet '-d:; {us) Width Pulses per [PRI-1 (us) (FRI-2 {us) |PRI-3 (us)
(u=) : == (i) Burst
0 1253842, 0 E5. 6 [ z 1306.0 1181.0 -
1 119486, 0 831 E 2 1420.0 1315.0 -
2 432968.0 0.9 E 1 1687.0 - -
3 S4B641.0 TRT |3 2 1776.0 1188.0 -
4 1205425, 0 Tr. 4 B z 1793.0 1810.0 -
5 T4T48.0 65, 8 E 2 1576.0 1323.0 -
L] 4353000 53T B 1 1333.0 - -
T g001gz.0 91.2 |3 3 14080 16581.0 1278.0
B | Download 26 Type B 17 0. 7055524 12. 0000000 5. 496100000
Burst Pul Chirp Humber of
Burst ID 0ffzet "d:; {us) Width Palses per ([PRI-1 (us) [PRI—2 (us) |PRI-3 (us)
(us) * == | (i) Burst
o 545568, 0 g3.6 16 3 16320 1198.0 1000.0
1 14067.0 89,4 16 3 1173.0 1627.0 1656.0
2 154983.0 BR. & 15 1 1532.0 - -
3 3537ES.0 0.9 16 3 1251.0 1884, 0 19950
4 BZE388.0 B4 7 18 1 1526.0 - -
5 84506, 0 @r. T 16 3 1734.0 1202.0 1260.0
1] 1638680 ET. 5 15 2 1571.0 1434. 0 -
T F33410.0 96. T 16 3 1559.0 1465, 0 1265.0
8 504008, 0 63.3 16 2 1750.0 1984.0 -
9 BTBZET.0 T8, 3 15 z 1591.0 10582, 0 -
10 142890.0 55.0 16 1 1427.0 - -
11 312473.0 54.9 18 3 1129.0 1936.0 1159.0
12 452553.0 4.6 16 z 15590 1886, 0 -
13 BREEOZZ.0 53,3 15 1 1885.0 - -
=]
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Trial List
. Radar Funber of Burst Waveform Center ﬂ
Trial Id Type Bursts Pe;loﬂ It.el)lgtll Ft(r;]e[quem:y
5 5 ¥ 4
Bl | Dowrload 26 Twpe & 17 0. TO5E524 12.0000000 |5, 496100000
Burst Palse C]_lirp Humber of
Burst ID  |Dffset Width (us) |Tidth Pulses per [PRI-1 (us) (PRI2 (us) (PRI-3 (us)
(us) (M=) Burst
0 B4EBEE. O 53.6 18 3 1632.0 1155.0 io0o.o
1 14067.0 89,4 15 3 1173.0 1627.0 1656.0
2 154963.0 5.8 16 1 18320 - -
3 3E3TES.O @09 18 3 1951.0 18E4. 0 1855.0
4 BE2E3E5. 0 B4 7 16 1 1526.0 - -
5 694806, 0 ar. 7 15 3 1734.0 1202.0 1260.0
] 163565, 0 B7. 5 16 z 1571.0 1454. 0 -
T 333410.0 95, 7 16 3 15520 1489.0 1268.0
i BO4006. 0 65. 3 15 z 1va0.0 1954. 0 -
9 G7E287.0 78,3 16 z 1531.0 10gz. 0 -
10 142890.0 ER.0 18 1 1427.0 - -
11 312473.0 54,9 16 3 1129.0 1936. 0 1199.0
12 432963.0 4.6 15 2 15690 1886.0 -
13 BREOZZ. 0 53,3 15 1 1555. 0 - -
14 121467.0 99.8 16 3 10350 1516.0 1120.0
15 2026060 3.6 18 1 1647.0 - -
16 461322.0 g7.3 16 3 1231.0 1081.0 1831.0
B | Dewnload 27 Type B 19 0. 6316789 12, 0000000 b, 434900000
Burst Pulse Chirp Humber of
Burst ID 0ffset Width (us) Width Pulses per |[PRI-1 (us) [FRI-Z (us) |PRI-3 (us)
{u=) (miz) Burst
LI} BEB1G6.0 g5. 6 19 3 15460 1075. 0 105.0
1 ges70.0 65. 6 19 z 10z9.0 1750.0 -
2 243121.0 54.2 18 1 11110 - -
3 3960340 Bl 2 19 1 1104.0 - -
4 B46225.0 871 19 3 1157.0 19659, 0 1100.0 ﬂ
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Trial List
. Radar Fumber of | Burst Haveform Center ﬂ
Trial Id Type Bursts Pe;loﬂ It.el)lgtll F(r;]e[quem:y
s s T
Bl | Dowrload 2T Type & 18 0. 63165759 12.0000000 |5, 484900000
Burst Palse C]_lirp Humber of
Burst ID  (0ffset Width (us) |Tidth Pulses per (PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
(u=) (M=) Burst
i} BAE136. 0 5.6 19 3 1946, 0 1n7s.0 1015.0
1 89970.0 63,6 12 b4 1029. 0 1780.0 -
2 243121.0 4.2 19 1 1111.0 - -
3 396034, 0 6l.2 12 1 1104, 0 - -
4 B4E22E.0 7.1 19 3 1187.0 1965. 0 1100.0
5 TO99E. 0 95,3 12 3 11420 1695.0 1622.0
6 224093.0 624 19 1 1685, 0 - -
T 3T6127.0 g0. 2 19 z 1126.0 17659.0 -
8 B2rans. 0 875 12 3 1216.0 1445.0 1790
9 B2247.0 5.8 19 3 1347.0 1345.0 147z.0
10 204882.0 g8 1 12 3 1023, 0 1124.0 1631.0
11 3579410 65,3 19 1 1848.0 - -
12 510977.0 52.5 12 1 1470.0 - -
13 33698.0 B2 3 12 1 13120 - -
14 186023.0 T4.1 19 z 1916.0 1z00.0 -
15 33E3ET.0 4.9 12 1 14720 - -
16 4910830 TE. 2 19 z 1376.0 180z.0 -
17 14855. 0 60. 4 12 1 1785.0 - -
18 167387.0 81.5 19 b4 1491.0 1103.0 -
Bl | Dowrload bt} Type & 1z 1. 0000000 120000000 5. 483500000
Burst Pulse C]llirp Humber of
Burst ID |0ffset Width (us) mtl). ;uls:s per |[PRI-1 {us) [PRT-2 {us) |PRI-3 {us)
us T urs
L1} BOTT0G. 0 B0.& 10 1 1857.0 - -
1 TEOZ49.0 BB T 10 1 1246.0 - -
2 FEI003. 0 g5. 8 10 3 1774.0 100z, 0 1967.0 ﬂ
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Trial List
. Radar Fumber of | Burst Haveform Center ﬂ
Trial Id Type Bursts Pe;loﬂ It.el)lgtll F(r;]e[quem:y
s s T
Bl | Dowrload bt} Type & 1z 1. 0000000 12.0000000 |5, 488500000
Burst Palse C]_lirp Humber of
Burst ID  (0ffset Width (us) |Tidth Pulses per (PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
(u=) (M=) Burst
i} BOTTO9.0 B0 & 10 1 1857.0 - -
1 TEOZ49.0 55,7 10 1 1246.0 - -
2 989003, 0 85,8 10 3 17740 100z, 0 1967, 0
3 2366340 TE. 9 10 z 1126.0 1474.0 -
4 47T6TE.0 7.1 10 z 1264.0 1052, 0 -
5 718312.0 923 10 3 1180.0 1485.0 1492.0
6 60595, 0 T 1 10 z 1301.0 1757.0 -
T 2083700 922 10 3 1898.0 1262.0 1713.0
8 446940, 0 9.0 10 3 1260.0 1706. 0 1411.0
9 GEHEEE. 0 o9 10 z 1675, 0 1620.0 -
10 9323080 £3.1 10 1 178z.0 - -
11 176231.0 55,3 10 1 18220 - -
B | Download 29 Type & 18 0. GEEEERT 120000000 |5, 4895700000
Burst Pulse Cl.lirp Humber of
Burst ID 0ffset Width (us) Width Pulses per |[PRI-1 (us) [FRI-Z (us) |PRI-3 (us)
us T Burst
i} 2TT4E6.0 g3.4 17 3 1454.0 1205.0 1§01.0
1 4313800 973 17 3 13190 1826.0 1635.0
2 B9E445. 0 a0, 4 17 3 1073.0 1986.0 1674.0
3 ST0EE. 0 1.8 17 3 1863. 0 1151.0 180z, 0
4 2ETIEL.O 93,2 17 3 1876.0 1977.0 1766.0
5 419393.0 59.5 17 1 1852, 0 - -
6 5a0724.0 g0.0 17 b4 1263.0 1137.0 -
T TT366.0 g6. 5 17 3 1054. 0 1125.0 1825.0
8 238032.0 1.1 17 3 11080 1655, 0 14420
a ARRENE_N QAT F 17 = 1RET 0 12720 1naT N ﬂ
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Trial List
i Bds Nebecof JEEL Ml g
s) (s) (GHz)
6 SE0RGE. O 7.1 10 z 13010 1757.0 -
7 2053700 a2 2 10 3 1898, 0 125210 1713.0
8 4469400 69,0 10 3 1260. 0 1706. 0 14110
] GRIZE. 0 0.9 10 z 15750 1620, 0 -
10 932305, 0 3.1 10 1 17820 - -
i1 176231.0 EE. 3 10 1 15220 - -
B | Dowrload oo Type & 18 0 gEEAEAT |12, 0000000 |5, 495700000
Burst Pulse C]_tirp Humber of
Burst ID  |0ffset Width (us) Width Pulses per [PRI-1 (us) ([PRI-Z {us) |PRI-3 (us)
{us) Mz ) Burst
0 277485.0 3. 4 17 3 145400 1205. 0 1&01.0
1 4378800 97.3 17 3 13190 1826, 0 16350
2 B9G445. 0 a0. 4 17 3 10780 1986, 0 1674.0
3 97088, 0 91,5 17 3 1563, 0 1151, 0 1802, 0
4 ZE7ZE1.0 98, 7 17 k 18760 1977.0 176610
5 4196930 535 17 1 19520 - -
6 507240 0.0 17 z 12530 1137.0 -
7 TTI66. 0 6.5 17 3 1054. 0 1128.0 1628, 0
8 238032.0 a1.1 17 3 11050 1699, 0 14420
9 JIEE05. 0 93.5 17 3 1867.0 1373.0 108710
i0 BA202E. 0 0. 7 17 1 1033, 0 - -
i1 B76E4. 0 67,2 17 z 1288, 0 1405 0 -
12 2190830 6.6 17 1 1585. 0 - -
13 379234.0 9.4 17 z 19330 1667.0 -
14 B40896. 0 1.4 17 z 1096, 0 14640 -
15 37916.0 65,7 17 1 1496, 0 - -
16 198794, 0 7.0 17 z 17330 12550 -
17 3EI7E4. 0 .0 17 z 1326. 10 1668, 0 -

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic s at httj :/lwww.sgs.com/en/Terms-an —CondmonsITerms-e-Documenl aspx.
Attention is drawn to the limitation of liability, and jurisd| issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this documenl does not exonerate parties to a
transaction from exerclslng all their rights and igati under the cannot be reproduced
except in full, without prior wnuen approval of the Company Any unaulhonzed alteration, forgery or falsification of the content or
appearance of this d and ma; he fullest extent of the law. Unless otherwise stated the
results shown in this test renort refer only to the sample(s) las(ed and such sampls(s) are retained for 30 days only.
Attention: To u«} authentic ftesting /inspection report & certificate, please contact us at telept

Inspection & Testing Service

or email: CN.Docchecki sgs.com
Somumamm.wmnm.&mmmummmm(m)mﬁmmm 215000 t (86-512) 62992980 Www.sgsgroup.com.cn

HE- - 48 (I5) BRAREEANREANIIERERR SRS RAS % 215000 t (86-512)62992980  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.: SUCR2401000003TL0O4
Rev.: 01
Page: 86 of 115
Radar Type 6 - Trial O
Trial List
Pulse ]{npping Hopping ¥isible =1
Trial TId %;:.:r ¥idth PRI (us) Pal 5;[5 Rate f.e qu:;ce Frequency
{us) s Ly (kHz) (:: Humber
B | Dowrload 1] Type & 1.0 333.3 a9 0. 3333 300. 0000000 |21
e |° 1 : 2 .
1} 5364 BY17 5334 5705 EE42
5 E312 Bz260 B35 BR03 EETO
10 B347 5503 E2a2 E447 BEE8
15 BEZ21 B35 5298 5482 E455
20 BE36 EE23 434 B306 E411
25 EEEE 5378 B4TE 5432 5341 T
30 B435 284 E495 B285 B327
35 5293 EEOZ 27T 5403 5330
40 EE1Z B¥20 ER44 EE1E EEEL
45 B6TE 5704 5366 5240 5357
L1} 273 BY23 5383 5363 5263
55 B30 B375 EY1S B2a1 EE504
&0 B4B3 EEO2 B47Y 5400 Bzg2
65 E364 BE467 ER45 B466 EE11
70 5715 5402 BEGS 5641 5396
FL BRGT EEET BET4 5359 5382
80 E313 EE3T E2RS BE47R B2T2
85 5383 E474 EEEE g410 5355
a0 ERLT B382 E386 BG4 BEE87
95 ET21 5268 E489 5706 BE2E
EH | Dewrlead 1 Type & 1.0 33303 9 0. 3333 300, 0000000 |16
LT 1 2 3 :
1] BG19 EETE 270 B2ad B354
L BEE0 E¥10 BEEE 5399 BERE
10 Bear 5333 BR42 B9 gT02
15 BEES EE2T BE4T ER4T 5254
20 E37R 5385 E354 5444 5705
25 RRA4 FR3A R4R0 FRRA R4R3 ﬂ
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Trial List
Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ
Trial TId T;'_p:r ¥idth PRI (us) persl.![:p Rate L::u:;ce Frequency
{us) (kHz) {ns Humber
B | Dowrload 1 Type & 1.0 333.3 a9 0. 3333 300. 0000000 |16
e | 1 : 2 .
1} BE1Y EETE 5270 5294 5354
5 BGEE0 gT10 BEES B399 BEERE
10 Eza7 5333 BG42 5509 5709
15 BEES EE2T EE4T ER4T 5254
20 E375 5385 B354 444 5705
25 EEG4 EE36 54580 BEES 5453
30 403 EETE ERGS B641 E465
35 BET4 EES0 BEZ3 EEEY BE2T
40 EEEZ 5704 BET3 BE33 E724
45 B3T3 5348 5331 5513 BE3T
L1} ER44 5314 EEEE BEaT Bz257
55 BETZ 471 B423 424 BEE538
&0 BE44 5345 EEEY BEEE E413 T
65 E2T1 E415 EEED B3T1 B335
70 R352 5416 BE33 5706 555G
FL ER35 BES2 5258 5436 ET1E
80 E385 BE62 E4R5 5349 E456
85 5336 BE34 &Y03 5352 Bz80
a0 ER0E 5313 BE20 5326 BE31
a5 BEZE EE45 E28g 5490 EES0
E | Dowrload 2 Type & 1.0 333.3 9 0.3333 300. 0000000 |18
LT | 1 2 . ‘
0 B302 5342 BEE1 5455 BE11
L 5493 BE52 5310 5257 BE0E
10 ERGT EE61 E374 B362 B530
15 5322 5320 EROZ B47E 5364
20 EEER B3583 E3l8 B3a7 B3E67 ﬂ

appearance of this d

overleaf, available on request or accessible at
subject to Terms and Conditions for Electronic
Attention is drawn to the limitation of liability, ir

Client's instructions, if any. T
transaction from exercising all their rights and
except in full, wnhout prior written approval of

gs.com/en/Terms-and- Conditions/Terms-e-Doc:

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

H

at At_tg Ilwwy« S

he Company's sole responsibilit;

nder th

f the Company

s may be prosecuted to the fullest ex(ent
resulls shcwn in lhls tasl report refer only to the sample(s) (as(ad and such sample(s) are relalned for 30 days only

e

\mmamm.wmm,mmmmmmmum;mmmm 215000
| #8-5H - 48 (TH) RERARERARAEANTYERARMSHIST RS #&: 215000

issues defined therein. Any holder of this document is
advised that information contalned hereon reflects the Company’s hndlngs at the time of its intervention ‘only and within the limits of
is to its Client and this document does not exonerate parties to a
cannot be reproduced
Any unauthorized alteration, for ery or falsification of the content or
the law. Unless otherwise stated the

t (86-512)62092080  www.sgsgroup.com.cn

t (86-512) 62992980 sgs.china@sgs.com

Member of the SGS Group (SGS SA)

ument.aspx.




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Radar Type 6 - Trial 2

Report No.: SUCR2401000003TL04

Rev.: 01
Page: 88 of 115

Trial List
Bad Pulse Pal Hopping | AOPRARE yiip. B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber
B | Dowrload 2 Type & 1.0 333.3 o 0.3333 300, 0oooooo |1s
PG o : 2 3 :
1] R302 5342 gl 5455 BE11
5 R493 BAg2 R310 BERT BEO0G
10 BEGT EEG1 5374 5362 B&30
15 R322 5320 REOZ B47h 5364
20 RERR F3R3 316 B3ar B36T
2h R332 EEE4 R312 B262 5409
30 RE2Z EE4T R410 BAlG 5263
35 5311 BES3 BERS 5470 5258
40 BE37 5398 5710 5491 5469
45 B&T0 5465 5704 5AEG 5408
50 5354 5400 5513 5720 5365
55 5296 B276 5641 B445 5626
&0 BG4 5520 5395 B33 5260
6h R401 EETE R3ED EEED EESA
70 Rzaz EA49 R407 365 EE4T
Th RAd3 EEOY REaz BATH BETE
80 St E2TE R3a1 ER1Z BE00
85 R304 B3gz R3I89 F455G BAGA |
a0 R419 EA42 R3R0 EE2G EE19
a5 RTO9 BE9Z R418 BAE3 F364
Townload a3 Type & 1.0 333.3 o 0.3333 300, 0oooaoo |22
Download 4 Type & 1.0 333.3 o 0.3333 300, aoooooo |21
Download |5 Type & 1.0 333.3 a 0. 3333 300.0000000 |19
Download |6 Type & 1.0 333.3 a 0. 3333 300.0000000 |17
Download |7 Type & 1.0 333.3 a 0. 3333 300.0000000 |17
ITI Trmr ] and =] Tarma A 10 keicic el (=] [nic i ] heTnin M nlnlnlnlnlnln] 27 ﬂ
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Trial List
Pulse ]{npping Hopping ¥isible ﬂ
Trial TId %;:.:r ¥idth PRI (us) Pal 5;[5 Rate f.e qu:;ce Frequency
{us) s Ly (kHz) (:: Humber

B | Dowrload 3 Type & 1.0 333.3 a9 0. 3333 300. 0000ooo |22

L 1 2 . :

1} EEET EES1 BELT BE1E 5356

5 ER35 704 E385 5420 5338

10 ER1S 5380 E415 BEE1 5313

15 B447 EE05 ERZ0 BEE3 EEE3

20 ER19 B2ERT B478 5330 EE23

25 ER0E EE1E 5368 54473 BEE1L

30 ER33 B367 B3B8 ER0Z BE06

35 5347 BE47 B268 B411 B451

40 E334 B332 E70g BEET B394

45 BG4 BE38 Bd64 5437 ottt

L1} 5359 B421 418 EET4 5458

55 ER36 EE&0 278 439 5324

&0 5499 E¥10 E70S 5404 5305

65 E2oR EEZE BRSS9 5369 BE452

T0 BEETE BZTZ 5482 ki 5851

FL ER4T 5323 5724 5256 BY2l1

80 293 B378 ERG4 5361 EE08

85 Ba7Y BEQ3 5341 BEEE 5715

a0 BR29 4584 E401 BE3T 423

95 B250 5316 BEGZ 5281 5543
B | Download 4 Tuype 6 1.0 333.3 ol 0.3333 300, 000000a |21

AL : : : :

1} B337 5345 EEEZ 5302 BET3

5 ERTT BEE28 E460 BERE3 BEE42

10 5352 EE14 B4BE BEEE BETZ

15 401 EET4 EA11 EEER B370

20 EET1 EESS 5295 B465 5303

oK caga coca cre cawa coan ﬂ

appearance of this d

overleaf, available on request or accessible at
subject to Terms and Conditions for Electronic
Attention is drawn to the limitation of liability, ir

Client's instructions, if any. T
transaction from exercising all their rights and
except in full, wnhout prior written approval of

gs.com/en/Terms-and- Conditions/Terms-e-Doc:

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

H

at At_tg Ilwwy« S

he Company's sole responsibilit;

nder th

f the Company

s may be prosecuted to the fullest extent o
resulls shcwn in lhls tasl report refer only to the sample(s) (es(ad and such sample(s) are relalned for 30 days only

e

\mmamm.wmm,mmmmmmmum;mmmm 215000
| #8-5H - 48 (TH) RERARERARAEANTYERARMSHIST RS #&: 215000

issues defined therein. Any holder of this document is
advised that information contalned hereon reflects the Company’s hndlngs at the time of its intervention ‘only and within the limits of
is to its Client and this document does not exonerate parties to a
cannot be reproduced
Any unauthorized alteration, for ery or falsification of the content or
the law. Unless otherwise stated the

t (86-512) 62992980 Wwww.sgsgroup.com.cn

t (86-512) 62992980 sgs.china@sgs.com

Member of the SGS Group (SGS SA)

ument.aspx.




SG

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.:

SUCR?2401000003TL04

Rev.: 01
Page: 90 of 115
Radar Type 6 - Trial 4
Trial List
Bad Pulse Pal Hopping Hopping  yisible B
Trial Id | 5097 Width PRI (u=) T Rate Leth | Ereguency
¥ {u=) B P {kHz) {ns Humber
B | Download 4 Type & 1.0 333.3 9 0. 3333 300, 0o0oooa |21

Lo |7 1 ’ s t
1] R3a7 534h ERE3 5302 BET3
5 BETT EE29 B4E0 BhRE3 B542
10 [ EAld R4RG BEER BETZ
15 401 EET4 EELl EREE E370
20 BETL [atatatad 295 B4GE 5303
25 R486 363 718 5470 5380
30 RT03 B422 R324 BBV 5554
35 R42G E263 BE3d BEA1 462
40 BEda E408 270 474 EEE4
45 RT01 BEZZ B4R 5490 BREZ
50 R266 EEQT B4GT 5300 5432
55 B4 B437 BdiE 5265 5715
1] R4E3 B2TT BE37 5705 5348
65 BR93 B262 BRA1 5261 526R
70 R27h 534l R36d BR10 BR1A
b E3ds B712 ERO4 BR44 5365
80 BR2T BaTh 264 5447 54472
856 FdRd BEES 423 Bh4d 5374
a0 343 BE63 478 a5 5384
95 R3T2 70T E274 5292 B465
Fre G |7 : 2 2 1
1} ERGZ EES4 E480 E4E83 E418
L RE19 BEb1 BR35 5271 5374
10 B283 B500 BE94 5375 5893
15 BE04 5714 BE10 RG22 B452 ﬂ

spection & Testing Services

appearance of this d
results shown in this test report refer only to (he sample(s) tested and such sampls(s) are retained for 30 days onl!
Am wtion: To check the authenti

or email: CN.Doccheck@s

SalldNuSPatPM Runsheng Road, &MMMM&MMM(W]MHNTMM 215000

Attention is drawn to the limitation of liability,
advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of
is to its Client and this documenl does not exonerate parties to a
cannot be reproduced
Any unauthonzed alteration, f0r$ery or falsification of the content or

Client's instructions, if any.

transaction from exerclslng all their rights and

except in full, without prior wrmen approval of
and

overleaf, available on request or accessible at http:;
subject to Terms and Conditions for Electronic

5 at

tt ://www.sgs.com/en,

erms-an

risd ssues define

The Company's sole responsibilit

ju

er the

{ un:
f the Compar:)y

he at

ity of testing /inspe

ction report &

ertificate, please cc

t (86-512) 62992980 Wwww.sgsgroup.com.cn
t (86-512)62992080  sgs.china@sgs.com

he fullest extent

yntact us

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
//www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

-Conditions/Terms-e-Document.aspx.
d therein. Any holder of this document is

the law. Unless otherwise stated the

attelephone: (86-755) 8307 14

HE-H# - 48 (I5) EARSRERANRESNIIERERMSHOSTRES  #%: 215000
1

Member of the SGS Group (SGS SA)




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.:

SUCR?2401000003TL04

Rev.: 01
Page: 91 of 115
Radar Type 6 - Trial 5

Trial List

Bad Pulse Pal Hopping Hopping  yisible B
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B | Download [ Type & 1.0 333.3 9 0. 3333 300, 0o0oooo |19

Lo |7 1 ’ s t

1] REaZ BR54 R458 B4i3 B4158

5 RE19 BER1 BR3E 5271 5374

10 B283 B500 BE94 5375 5893

15 BE04 5714 BE10 BREZ B452

20 B2T9 5711 BEET B2TE 27T

25 E307 E446 EET4 414 E270

30 B4 gzl ERa1 425 EE24

35 BRZE 5354 E430 B339 B376

40 BdaT EEa1 BAE3 BELT B30

45 BA44 5705 B4a3 5342 EE12

50 R295 BER15 BRG3 BR9S B437

55 391 BEES R4ER BE36 BREZ

1] BROT B458 BE23 5204 5319

65 BROT BE31 BR21 5435 5423

70 278 BE6R 5340 5485 B465

b 438 531k 275 BEld 5330

80 ER20 BRa0 BR9G 5264 5288

856 405 Bada BRZ6 5346 BETH

a0 B26T BR3% 348 Ba00 5268

95 BETL BR33 345 BRET BRZ3
B | Download [ Type & 1.0 3333 a 0.3333 300 0oooooa 1y

Lo |7 1 ? 3 1

1] R3T2 53458 B4Z5 524 5260

5 RZa3 BRTH EE10 5434 BR31

in RERG R2RG RiE=R RN R714 ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B

Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download [ Type & 1.0 333.3 9 0. 3333 300, 0oooooo |1y

Lo |7 1 ’ s t

1] R3T2 5348 R42h BE2d 5260

5 RZ83 EETE BE10 5454 5551

10 ot 5289 BE3E &0 5714

15 BETT 5258 5342 BEES 5279

20 5490 BEE2 EE49 5724 5540

25 BG4 EERZ E300 E445 E403

30 E2a7 ETLZ 431 ERE0 E444

35 BEET B445 Ev01l 492 Bz280

40 B326 BZ286 BE21 5382 Bz2a0

45 ERED 5313 ER41 499 704

50 395 5474 BRGS 5274 421

55 BE9S B52R 345 5374 BEET

1] hR7ll B519 BE42 [ 5454

65 E71E BRZ0 BR36 5366 5413

70 414 B3Th B417 B3l6 428

b R3ET BR3A Rd5d 5295 5430

80 BR2T B554 BEE3 B2T73 BaE0s

856 Rdih 5363 491 5362 536R

a0 ER15 BE31 BGG3 BRES 5328

95 R48h BROZ ERa0 5390 BR31
B | Download T Type & 1.0 3333 a 0.3333 300 0oooooa 1y

Lo |7 1 ? 3 1

1] B30 EEST 5361 5310 5480

5 R32h BRES [t BR00 5410

10 RR25 RRRA RATA Rean R#AN ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B

Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 7 Type & 1.0 333.3 9 0. 3333 300.0000000 |17

Lo |7 1 ’ s t

1] RE30 BRET RI61 5310 54380

5 R325 EEOS BEEE BR00 5410

10 RE23 EER3 BETE 5290 5260

15 BRGS E383 Ed4F ER03 E471

20 R495 EE14 RS0 BE3E BEIT

25 R431 EES3 280 5404 5432

30 R4R1 BE61 B&T0 BEd6 5364

35 BE42 533l BE33 BRO4 B26T

40 a0l 5540 B3G9 BRES BR22

45 B2TT 539l EBROT 5395 BROZ

50 EREZ 5454 271 5RO Bs20

55 B363 5718 ER45 B335 5209

1] BhRAd BE28 268 BaGd Ba05

65 B283 5343 EhRGd BRTZ BET3

70 bBE3 BR1Y 492 5331 B268

7h R292 B3aT R3Z6 5705 BEZT

80 BESZ [ R3GT B2TE 5718

85 270 BR11 478 B4RE 5359

90 5351 5800 R285 5394 BET1

95 5400 5265 327 5643 5313
B | Download g Type & 1.0 333.3 9 0. 3333 300, 0o0oooo 27

Tre i |7 1 ’ s t

1] 310 5361 R297 5374 Baz2

5 R36T BE23 R285 BEES BE1Y

10 F4h4 B342 B717 5485 5281

=~
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Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ

Trial TId T;'_p:r ¥idth PRI (us) persl.![:p Rate L::u:;ce Frequency
{us) (kHz) {ns Humber

B | Download g Type & 1.0 33303 9 0. 3333 300, 0000000 |27

L o : 2 s :

1] E310 5361 ear B34 B3z22

L B36T EE23 5285 BEE3 BELT

10 E4B4 5342 EYLT B485 Bza1

15 EERG EE10 EE45 BE45 5403

20 RS0 BE31 B30 BET0 5312

25 E435 E4583 EROS EE1G E483

30 BE4T BE2T 5388 EE0E B452

35 E470 724 E390 5420 BE20

40 EETE 5452 E487 5357 5274

45 E320 B457 BaTY EEE0 EE05

50 E381 BE22 BAT1 B44F E452

L1 ERZE 5253 279 EROZ 5387

&0 BR29 5440 BATS Y04 EE44

65 B33 BE03 5403 B4TE BEER

T0 E481 BE&80 268 5346 BET3

I E2h4 5285 5258 5489 B372

80 BEZ23 5401 26T B70E EE45

85 B85 BEE0 5324 5305 B3T3

a0 EEEY B454 BEE0 5344 BESS

a5 5394 5378 5363 5321 5311
B | Download 9 Type & 1.0 33303 9 0. 3333 300, 0000000 |20

L |9 : 2 s :

1] EEER EE20 Y05 ER3E EE42

L 409 EE45 5360 5351 5342

10 285 BE06 283 BERE3 B30z

15 B2E9 BE3T EER4 BE3 53580

2n F417 F274 FRTZ E71a FiEdR ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B

Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 9 Type & 1.0 333.3 9 0. 3333 300, 00000oo |20

Lo |7 1 ’ s t

1] REER BRa0 703 BR35 BR42

5 R409 EE45 5360 5351 5349

10 RZaG BEO0G B283 BRE3 530z

15 B2EQ EE3T EEE4 [1=tekc] E380

20 R417 E2T4 BRTZ 5719 5543

25 [=lataied B28T BEG6 BE12 BREO

30 RE32 EE36 REiS4 BE04 5280

35 RGN EE1Z 5340 BEA1 BRT3

40 BE0d E415 E43E ER30 271

45 ER2T E4ET ERRZ ERLE EERS

L1} BEdG 401 ERZT gyzz EE41

L1 B26G 5336 714 B3z 473

&0 ERZ6 EE32 ERT4 5369 BER0

65 BIGT 5432 ER47 5716 B3T0

70 BR9S 5262 Bdid 5454 5438

b BR2Z2 5305 BE42 5374 534l

80 hR7ll 538k 404 5264 BRZ3

856 448 B3Za RdR1 5270 BEGT

a0 1 BE21 303 B724 5470

95 BE38 5385 RI61 B2Ta B3Th
B | Download 10 Type & 1.0 3333 a 0.3333 300. 0000aoa |20

T G |° : 2 2 1

1] R345 5364 bEdd 5595 5354

5 RE4ASG 5470 R435 BR14 BEE3

10 BEod E4072 E324 E303 E323

15 RIET BEST RERT 5641 BEERTZ ﬂ
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Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ

Trial TId T;'_p:r ¥idth PRI (us) persl.![:p Rate L::u:;ce Frequency
{us) (kHz) {ns Humber

B | Dewrload |10 Type & 1o 333. 3 9 0. 3333 300. 0000000 |20

L o : 2 s :

1] E345 B354 Eh44 BE9G B384

L ER45 B470 5435 EE14 BER3

10 BRa4 482 E324 5303 B323

15 B3ET BEET EERT 5641 BETEZ

20 B4ZE 5440 EE10 711 BEE16

25 B473 414 B335 ERG4 574

30 ER41 E712 B432 5480 BEE1

35 431 E457 E345 BG15 E254

40 ET1E B3T3 B205 5365 BEE

45 Ra47 EE45 ERTY ER33 B27T

50 Y03 Bz2898 ReR2 EREG Bz280

L1 5330 BE36 EEGZ 5403 5444

&0 EEER 704 ER19 BETE 427

65 EROG EEGS ERE3 B4E0 B540

T0 B304 421 ER4T 285 EE23

FL E264 4584 Eda4 BR9E E4588

80 B85 BE60 23 BR2T BE39

85 E71S 5361 EG43 EE11 B452

a0 BR3Z B310 £394 EEO1 E47E

a5 EETE 5327 B37E 5333 53682
B | Download 11 Type & 1.0 333.3 9 0. 3333 300. 0000000 |26

e o ; : . .

1] BR05 BEE3 BRE0 5352 G604

L R0 B452 ER10 5385 BE2E

10 =) | 5365 E495 5344 5348

15 E319 5285 BESE 5386 5336 ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B

Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 11 Type & 1.0 333.3 9 0. 3333 300, 0000000 |26

Lo |7 1 ’ s t

1] REO3 BRI3 BRE0 5352 5504

5 BRGS0 5402 ER10 5385 5825

10 Rl 365 493 5344 5348

15 319 EZ285 EREG E386 E336

20 ER09 EER1L E325 ERE9 5361

25 ERES BE20 442 B6E1G ET16

30 a1l 5458 BES1 5300 531k

35 BRZ2 5360 BRO1 BEZ24 BR&S

40 323 [lstac] BR35 BI6Z2 5485

45 B427 5263 BE37 BEGT BE28

50 404 5348 341 [ BaE0Z

55 ER15 B2TT BR97 5415 5a0g

1] 394 5464 ERO3 BE38 539l

65 5380 5282 BR3Z2 BREZ2 5493

70 BR33 BRET ER15 BAT4 BE95

b R453 BEld BR300 BETE B26h

80 Ba0G 5441 B360 BE36 5438

856 [y 5474 EEE4 BR00 Bed2

a0 321 BRTS 432 BE10 bE54

95 [ 5443 ER47 Bh31 BRZT
B | Download 12 Type & 1.0 333.3 k) 0.3333 300 0oooooa |21

Lot |7 1 ? 3 1

1} 283 B35T7 ER1G BER43 Bd46

5 RE32 E417 BEEE 5265 BR92

10 R4 EE45 406 BE93 536k ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B

Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 12 Type & 1.0 333.3 9 0. 3333 300, 0o0oooa |21

Lo |7 1 ’ s t

1] RZa3 B36T ER16 BR43 5445

5 RE32 E417 BEEE 5265 BR92

10 R4 EE45 406 BE93 536k

15 436 E2a88 E2EG ERTE Ea44

20 RETR B402 317 BREZ BEZT

25 RE1Z BET23 ER46 BEEZ 5380

30 300 5455 BET4 5365 5485

35 FdRd 5710 BE21 BEE4 5443

40 BRO4 BETE 14} 5407 B335

45 [l B7z0 BBEE BRE0 5400

50 5430 BEaT 706 Bh4d B46T

55 419 5288 438 BRES BR0S

1] 5340 BERE4 328 BRES B3zT

65 [ BE6Z ER18 BR90 5364

70 BRED BEET R36E 2R84 BET3

7h R4Z0 BE18 RE97 BhRZ4 B27h

80 BB33 h2hd4 474 BhR34 B274

85 RdEh 5315 5 269 5488

90 ER4T BRES G186 BE09 427

95 B445 B5a&0 BE36 5347 5432
B | Download 13 Type & 1.0 333.3 9 0. 3333 300.0000000 |25

Tre i |7 1 ’ s t

1] RE3G BRIS R4RZ2 5704 BE6S

5 RET4 5439 BEE0 5431 5324

10 R390 F334 (T 5413 5385 ﬂ
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Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ
Trial TId Ta :r ¥idth PRI (us) ersle[: Rate L::u:;ce Frequency
L {us) E L (kHz) {ns Humber
B | Download 13 Type & 1.0 33303 9 0. 3333 300, 0000000 |25

L o : 2 s :
1] ER35 EE26 E4R2 Y04 BE66
L BET4 5432 BEE0 5431 5324
10 E390 5334 ER44 B413 5386
15 EEZ24 BETS E491 5301 5235
20 5352 5269 ER30 5405 EE35
25 ER1E 5364 E4R1 BEE0 BEE86
30 B4ZZ BE64 B412 B3L7 BE07
35 E315 E486 E326 B417 428
40 E4R4 5343 E4i50 BEEE 5443
45 [ BYZ1 E38T B419 EERE
50 E2ag E475 283 B2a1 EE12
L1 393 E485 EEET BY13 Bz260
&0 E470 724 BE4T B47T EE31
65 275 EE24 ERGT BEE3 Bz258
T0 ER0S BE20 BG5S ER26 Bzg82
FL 719 BEE538 BETZ 2R3 E478
80 B335 B530 E4E0 BE32 BZ266
85 497 BEd66 B333 B366 B339
an 434 EEa1 ERG1 5361 5280
a5 E411 E442 264 ER4R EE2T
s |0 : 2 s :
1} E315 5360 B355 B350 BE05
b 5335 5364 5260 EEG4 BE28
10 321 EE23 ERGE EE11 B407
15 BE1Z g¥00 497 B724 B457 ﬂ

spection & Testing Services

Attenti

appearance oi this d
results shown in this testre
To check t m au
or email: CN.Docche

mumamm Rudngra:l &MMMM&MMM(W]MHNTMM 215000

Attention is drawn to the limitation of liability,
advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of
is to its Client and this documenl does not exonerate parties to a
cannot be reproduced
Any unaulhonzed alteration, forgery or falsification of the content or

Client's instructions, if any.

transaction from exermslng all their rights and

except in full, without prior wntlen approval of
and

overleaf, available on request or accessible at http:;
subject to Terms and Conditions for Electronic

5 at

tt ://www.sgs.com/en/ Terms.

The Company's sole responsibilit

jur

er the

{ un:
f the Compar:)y

y of te

ting /inspe

he fullest extent
rt refer only to the sample(s) tested and such sampls(s) are retained for 30 days only

ction report & certificate, please cc

t (86-512) 62992980 Wwww.sgsgroup.com.cn
t (86-512) 62992980

yntact us

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
//www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

-Conditions/Terms-e-Document.aspx.
d th Any holder of this document is

issues defined therein.

the law. Unless otherwise stated the

attelept

307 1443

sgs.china@sgs.com

HE-H# - 48 (I5) EARSRERANRESNIIERERMSHOSTRES  #%: 215000
1

Member of the SGS Group (SGS SA)




SGS SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd.

Report No.:

SUCR?2401000003TL04

Rev.: 01
Page: 100 of 115
Radar Type 6 - Trial 14

Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 14 Type & 1.0 333.3 9 0. 3333 300, 00000oo |20
Lo |7 1 ’ s t
1] R31a 5360 R358 5390 BROS
5 B335 5354 5260 5E94 5828
10 R321 [staela] BR3E BR11 5407
15 BE1Z2 ET00 E407 ET24 E487
20 B263 E435 Bd7l 5395 5306
25 Bea1 BER4 B2ve gyen Bd64
30 BEE0 5368 BR3Z2 5284 BR1A
35 BE36 417 310 BREZ2 5368
40 BEET BE6S BRO3 BEE3 5363
45 BRE3 B270 EROZ B7ld 5361 J
50 RI62 B534 R4RT BE0S 711
55 B337 BE0T R4RZ2 BaT2 5708
1] EROG B414 396 BRTE 5303
65 BRT4 BEla 702 BR33 BR34
70 458 B465 423 BRES BE93
b BR3T B4 78 293 5402 el
80 E7la 5445 R266 5264 BaTT
856 401 BE2T EE4h BE32 BRA3
a0 BRRT BRE1 293 5320 5339
95 BROT BR18 703 B262 BR43

B | Download 15 Type & 1.0 333.3 k) 0.3333 300, 0o0oaoa |20
Lot |7 1 ? 3 1
1} ERT3 EEa9 E324 ERE1 B2R3
5 B350 5386 B335 5660 5360
10 5530 5454 BEZ2E 5705 5428 ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 15 Type & 1.0 333.3 9 0. 3333 300, 00000oo |20
Lo |7 1 ’ s t
1] BET3 BROS 324 BERL 5263
5 B350 5386 B335 5660 5360
10 5530 5454 BEZ2E 5705 5428
15 BE03 5255 gE00 5294 579
20 B2T1 5504 412 5457 5451
25 EGED EE40 E382 E480 E273
30 ER0G EE33 E325 272 EE33
35 B336 Bz289 EROS ERE1 Bz260
40 E2a2 E486 B27T Bd41 Bd45
45 447 B4582 2GR0 EREE 287
50 404 BE2T ER10 BE33 BRE3 J
55 314 BR34 BEES 5320 5408
1] BRGZ 5361 BETT BRTA 5438
65 405 5504 ER20 5342 BE61
70 BRGS 5365 284 BE4T BRO0
b BRT4 5318 289 5351 B437
80 BRZ2 BR30 BR97 5701 BaTh
856 ER1G 5444 BRA1 BE2d 536k
a0 ER3E B278 BEd1 53Tl BRET
95 R3ET BREZ 493 BRAD Ba05

B | Download 16 Type & 1.0 3333 a 0.3333 300. 0000aoa |20
Lo |7 1 ? 3 1
1] [ 5480 5260 E615 EERTO
5 R422 b3ll 410 5348 BRET
10 RRA1 RETA RRRT RA2R Rdd4q ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 16 Type & 1.0 333.3 ] 0.3333 300.0000000 |20
Lo |7 1 ’ s t
1] RZEG 5460 B260 B616 BRTO
5 R422 5311 5410 5345 ERET
10 BRG1 E2T3 BEGT 5426 5445
15 REal Ea82 Y03 £330 B398
20 RZTD BETO 5363 5474 54h4
25 RERT F492 R458 BhG4 5313
30 22 EE25 RZa83 5457 5585
35 RE34 F341 ER9S B3TT 5413
40 BETL 5335 B360 B3Ta BRI1
45 Fddd B411 705 BEGS 5268
50 R4RT BR14 289 5334 BE04
L 405 B3bT RE03 B2E3 BEER
&0 R4l BRE1 (it 5383 5715 J
65 BRZT B468 5E40 5a00 BR0S
70 BETE 5851 5450 BEES B5a&0
Fi- 5321 5513 BE09 5542 BETS
80 4T 5485 R298 a0 5524
85 BEZ4 5438 5364 5530 5470
90 B0 5325 BEEE 5459 5375
95 B430 B574 BEE3 5252 BERT3

B | Download 17 Type & 1.0 333.3 9 0. 3333 300, 0000000 |26
Lo |7 1 2 3 ‘
1] EE11 BEo9 BET1 [ 531k
5 Rdi5d 5333 B455 5395 5492
10 RE3T ET03 BE21 5470 5304
1k [ = =(ylr] Fa21 F2>a7 = ={=1=1 [ =f={=1=4 ﬂ
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Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ
Trial TId T;'_p:r ¥idth PRI (us) persl.![:p Rate L::u:;ce Frequency
{us) (kHz) {ns Humber
B | Download 17 Type & 1.0 33303 9 0. 3333 300, 0000000 |26
L o : 2 s :
1] EE11 BEE88 BAT1 B30 B315
L Ba64 5333 B485 B398 B452
10 ER3T 5708 EE21 B470 B304
15 ERO9 5331 B2ET BEES BE6E
20 5264 5391 ERGS 5427 5348
25 441 EE81 BG5S 347 BEEET
30 414 5715 BE0S 5489 5354
35 E4a0 B312 BR45 BEE3 BEE82
40 E2T1 EE40 E317 535G 5715
45 REEE B276 E318 5413 EE40
50 ER10 EERE E4a7 EEES E450
L1 el BES2 B370 5367 EE22
&0 434 5328 ER4T 5363 E412
65 B366 EE42 ER44 5403 5445 J
T0 BZR3 BZEE EE4E 5421 B452
5 E3EE 5451 ET1S BERG BE33
60 5459 BERZ B287 5521 BZ80
65 Bd35 BEE1 E543 BEEE 5474
a0 BZ2TY BE05 B3TE BE19 571z
a5 ER23 B2ERT ER41 BROT Bz61
B | Download  |ia Type 6 10 333.3 g 0. 333 5300, 0000000 |17
T 1 2 5 :
1} 291 B453 BE0T 5462 BE32
5 BA03 BZ258 ERGO BAT4 B326
10 274 5341 5491 5392 BE36
15 434 B33z E305 BAT3 B430 J
-
an [ [ [ aia i
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Trial List

Rad Pulse Pal ]{npping ]s[opping ¥isible ﬂ
Trial TId T;'_p:r ¥idth PRI (us) persl.![:p Rate L::u:;ce Frequency
{us) (kHz) {ns Humber

B | Dewrload |12 Type & 1o 333. 3 9 0. 3333 300. 0000000 |17
L o : 2 s :
1] Bzl BE463 B&OT B452 BE32
L BE03 5258 L] BET4 5326
10 E274 5341 E491 5392 BE36
15 E434 B33z E305 BET3 5430
20 5400 5711 5293 5419 5317
25 E381 E254 B303 BETZ 5345
30 BE11 BE42 BE1Y 5403 EE41
35 EROG EEE5 BR23 BE33 E438
40 E&47 BEEE E3RG 5374 5454
45 BEEE EE16 EREY 5706 EESE
50 B394 B312 BR45 B661 E483
L1 ER43 EEQ2 5273 B4TE B276
&0 B4BE BE64 B495 BRSO BE18
65 B335 EE31 5435 BEZY B424
7o B311 5302 E314 5480 5310 J
FL 5290 BE40 5410 BE0g 5333
80 5461 5275 ER1S BEETZ BE20
85 ER0E Bzg82 5342 5330 EET3
a0 ET15 BEET EEL7 BE01 5708
95 B205 BEZE E405 5304 BEgz

| Dowrlead |19 Typs 6 1.0 33,3 P 0. 3333 300, 0000000 |19
e | : : 3 :
1} ER4E 5Y02 ER43 BRZ3 B37T
5 EA45 Bz280 B35 265 B335
10 B25T EES0 E315 5439 EE1Z
15 B383 BZ288 E440 ERa4 E5a1 ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 19 Type & 1.0 333.3 ] 0.3333 300.0000000 |19
Lo |7 1 ’ s t
1] BE4G 5702 R4 3 BEZ3 BaTT
5 22 5280 BE3E 5265 5335
10 REET [sta=l] E315 5438 BR12
15 353 Eza88 E440 ERO4 Bl
20 RROG B2T3 hEdd B3T3 BR0Z2
25 RE20 BEZZ ER13 5415 5393
30 RZg0 EE29 RS0 5385 5372
35 RZa3 F494 B337 BR10 5424
40 705 BRT1 RI61 5435 478
45 442 B519 R4RG 5392 5280
50 232 297 bBETY =l BR00
L RE00 B27h Rdrd BETZ 5308
&0 BRTT 5401 R390 5447 B4B0
65 BE0S 5334 BROT BE15 BhZ4
70 285 B3z2 5430 5433 BE21 J
Fi- BEEZ 5719 RS9 BRZ5 EEilE
80 292 Bda62 BREE 5307 5254
85 295 5474 V24 5399 5710
90 R280 5353 BROS 5303 BRAT
95 407 5428 BREZ BETS 5300

B | Download 20 Type & 1.0 333.3 9 0. 3333 300, 0oooaoo |22
Lo |7 1 2 3 ‘
1] RT04 B465 478 5309 BROT
5 REST B850 710 5425 B539
10 REGG B3Te [ 1131 BE34 BR33
1k FAT =R B=] FRA™ FA F=211 ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 20 Type & 1.0 333.3 ] 0.3333 300.0000000 |22
Lo |7 1 ’ s t
1] RT04 B465 478 5309 BROT
5 REST B850 710 5425 B539
10 REGG B3Te [ 1131 BE34 BR33
15 4Tl E3lg ER43 E422 B3l
20 RE9Z BEEE hEdl 5443 5320
25 REED 360 BR2Z2 5449 5435
30 RERS EESE 300 BR3T BEET
35 5325 E5E5 B0 5269 BEZ1
40 B263 5314 BROS BE04 BRZ9
45 5405 BRZ8 BRZE 5393 BERTZ2
50 5343 5545 5333 5385 BR02
L1 EGED EEE2 EEE4 E4EE EETT
&0 B335 E326 E4b4 260 EELE
65 E403 E247 ERO] E306 EERE
T0 ER1G EETS Ba01 BER2T 5387
FL E261 graT Eeal ERE0 BE02 J
80 439 BT 370 BEaZ E4595
856 ER1Z2 B487 718 5401 [=1s1an]
a0 336 5402 R2EE BEES 722
95 BI6d 5493 BETE BR10 5700

B | Download 21 Type & 1.0 3333 a 0.3333 300. 0000aoa |26
Lren G |7 : 2 2 1
1] 44 5705 415 5470 5439
5 R361 5702 310 BR91 53Tl
10 R497 B285 F494 5364 5554 ﬂ
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B | Download 21 Type & 1.0 333.3 9 0. 3333 300, 0000000 |26
Lo |7 1 ’ s t
1] R4i84 5705 415 5470 5438
5 5351 5702 5310 B9l 5371
10 R4a7 E265E 494 5364 BERE4
15 EEEG E44F ER4E E370 EEO03
20 RE00 5356 RZRZ sy 5418
25 BEEE 5421 B4R 5251 5483
30 B4TT E542 EB43 5413 5311
35 5390 Bd6d BETE 501 5422
40 5435 B574 5447 5269 BERZ8
45 B337 BR05 B0 5451 5825
50 BRZZ B542 5354 5475 5703
55 ROV 5401 BEEE 5495 5309
&0 B4ER E519 BES0 5326 5414
65 5345 5492 295 5318 5273
70 BRET BR30 LYa b E615 BEES
5 EE3D EET0 ER22 ERE3 [=1=t=h]
80 36T EE26 381 EREL E412 J
85 ERE2 ETiE EREO E286 Ez289
an ERES 5314 E329 B261 E4E5
a5 ERd1 EdE3 ERT4 BET1 E455

B | Download 22 Type & 1.0 3333 a9 0. 3333 300, 0000ooo |27
it Goe |0 1 2 ) 1
1] R264 5459 5351 5631 1t
5 R393 BE2T R385 5278 BRTE
10 R425 EE29 B35 5544 ERTE ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B
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¥ {u=) B P {kHz) {ns Humber

B | Download 22 Type & 1.0 333.3 9 0. 3333 300, 0o0oooo 27
Lo |7 1 ’ s t
1] R264 B458 R361 BE31 BEES
5 B3935 BE2T 5355 5279 BERTS
10 R42G EEZ9 BR35 BR44 BRTR
15 BE4T EETZ E274 E41E EE0E
20 BA0S 425 BEES gyzz 5389
25 ER44 5370 E3EE BERLT BE16
30 RS BRO0 BE33 B4i3 [Sl1a1
35 BE03 2oz R297 5348 B513
40 BRTT BROS BRZ23 Bhdd 54385
45 RE91 412 BETE 5495 5398
50 343 5435 ERGd BRZ6 5451
55 BREA 462 E315 5280 BR54
1] 308 B52R 336 B616 5294
65 BR30 5702 BRER RO 534h
70 BET0 B30 BRGD BR91 BE0T
b BE93 B468 B4T7 5407 ER45
80 B2l 5408 402 BRZ6 BREZ
856 351 5483 5340 5326 BE0S J
a0 494 5364 499 5423 B46h
95 ER15 BRES BhGY =l 5718

B | Download 23 Type & 1.0 333.3 k) 0.3333 300 0oooaoa |23
Lot |7 1 ? 3 1
1} ER19 5705 2T BRa5 EE01
5 R435 EE49 B4E0 5442 5407
10 B262 5318 BETE 5269 B985 ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B
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B | Download 23 Type & 1.0 333.3 9 0. 3333 300, 0o0o0oo |23
Lo |7 1 ’ s t
1] RE1D 5705 RB287 BR95 BRO1
5 R435 EE49 B4E0 5442 5407
10 B262 5318 BETE 5269 B985
15 B35 5599 B3T7 5412 5591
20 705 5338 B362 5432 89T
25 E3a7 EERE E4b4 EEED 417
30 E4ET B3T3 ET1Z 403 EE4E
35 E4a0 EEGS B350 5360 B3Rz
40 BGEE0 5323 BRGRZ ERZ0 EET3
45 Bd65 Bzaa 470 634 BZ285
50 B274 5485 275 5348 5285
55 BEE0 B418 Bdi3 BG12 5261
1] 713 5474 BEGT BEE3 5453
65 252 5438 718 BRGG BR34
70 399 BR14 BEES BE33 5408
b BRGT BR54 £338 ER4R BE23
80 490 BE63 G112 5309 5408
856 a9 BRZH 498 5448 5294 J
a0 BRT4 5332 BEES B30 5438
95 B4TT B41R ER4Z2 B4GT 5319

B | Download 24 Type & 1.0 3333 a 0.3333 300, 000oaoa |19
Lo |7 1 ? 3 1
1] K200 B472 B985 5351 5721
5 R4TT BRT4 BR35 BROS b514
10 RRRG RRAR RAR1T RART R#R1 ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber
B | Download 24 Type & 1.0 333.3 9 0. 3333 300, 0o0oooo |19
Lo |7 1 ’ s t
1] R2a0 472 BR93 5351 5721
5 R4TT EET4 BR3E BE0E B514
10 [=laTat] EEGZ BE17 BIGT 5261
15 R3EL E383 ERNE ER04 EE2T
20 BGEE0 BE47 B328 B335 EE43
25 ERa0 B488 Y00 403 414
30 BRES 5388 703 5309 BRT1
35 BI6d BRO3 E274 BEGG 536k
40 261 417 ER17 5405 5445
45 352 BRZ8 BEGT BR95 BR3T
50 B7IT 5393 B3T0 BEE3 533l
55 Ba00 B270 BE39 BE12 B515
1] R3Ta6 BEGT R260 B2EZ2 BETT
65 BR3A Bed2 2R3 BE36 BR43
70 R4RG 478 BE23 5400 5444
b a0l BaTe 423 5341 BRTR
80 290 B3ls 345 5347 BE2T
856 344 5470 BRER 5432 BE28
a0 BETE 5447 BETZ BREZ B468
95 RdRg 5369 321 5326 BETE J
B | Download 2R Type & 1.0 333.3 k) 0.3333 300 0oooooa 19
Lot |7 1 ? 3 1
1} BdET BTl B34 ER42 EEE3
5 RELG EEOS BE10 BETL 5345
10 RE90 B3rl BEES BREZ BE38 ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber
B | Download 25 Type & 1.0 333.3 9 0. 3333 300, 0o0oooo |19
Lo |7 1 ’ s t
1] R4RT 711 BE3d R4 BRE3
5 RELG EEOS BE10 BETL 5345
10 RE90 B3rl BEES BREZ BE38
15 339 53gl R85 B4R3 b3zl
20 BR35 536l EhRE3 B417 5308
25 BhREa 5495 R318 BZas BRZZ
30 h364 5292 708 5478 5448
35 BEEZ 5257 BEEE BEES BR05
40 BET4 BEET EE14 5334 5428
45 B4Eh 5489 B265 5437 5404
50 5395 5373 BhEG4 BEa1 5324
55 5365 5825 BETL 5399 5329
&0 BEET 5347 BETT 5271 Bda62
65 B4l BEETH 5353 5280 5250
70 B261 5485 ER19 BR0Z BERTS
Fi- BRZE 5504 BEEZ 5613 5700
80 5435 5400 BE09 5331 5535
85 5385 5281 299 BR95 5350
90 B352 5407 BE95 Bhd5 5883
95 BE07 5263 BEEE BEE0 54589 J
B | Download 26 Type & 1.0 3333 a 0. 3333 300, 0000000 |16
Lot |7 1 2 3 4
1} RT12 B4 7R BRTO 5703 5308
5 BEES EE21 BGEE 5359 BER0
10 R433 BZET 590 5252 1t ﬂ
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Trial List

Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber

B | Download 26 Type & 1.0 333.3 9 0. 3333 300, 0o0o0oo |1&
Lo |7 1 ’ s t
1] RT1Z2 B4 7R BRTO 5703 5305
5 RERG BEZ21 BEEE 5389 5850
10 R433 E2RT BR98 5282 BEES
15 B427 BROB i) 5493 B510
20 hddi B420 BBZ2E6 5409 5281
25 RB3TT 5360 474 5393 BRES
30 408 et R3Z28 5315 5721
35 BRET 5278 BRZE 5431 B574
40 B441 BE31 ER1E 5422 5808
45 B263 5408 B4 R4 T 5318
50 5324 5280 BRTZ 539 E542
55 BETL 5294 EEES 5347 5494
&0 BROZ 5554 gE00 592 5863
65 BEEZ BERTY 5311 5414 BEE1
70 5362 5711 5361 5334 5398
Fi- 451 5289 B985 BEES E5E5
80 424 5723 B451 524 ER95
85 5300 5329 5331 BR9T B985
90 G244 5368 BE45 6T 5485
95 V07 BRE3 BE91 B35 BR3T

B | Download 27 Type & 1.0 3333 a 0. 3333 300, 0000000 |23 J
Lot |7 1 2 3 4
1} R492 5714 BROG 5388 BE2h
5 EY00 EE43 E2a88 ER2Z2 B382
10 BI6d BR21 265 B4TT 5530 ﬂ
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Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber
B | Download 27 Type & 1.0 333.3 9 0. 3333 300, 0o0o0oo |23
Lo |7 1 ? 3 .
1] R492 ET714 BROG [ B52R
5 RT00 EE43 285 BRZZ2 5382
10 5364 BEZ1 B265 = 580
15 413 5535 BE9Z2 5327 5454
20 BhRE5 ERET 5493 5264 5299
25 ER2T EEQ4 ERG0 E445 EE4Z2
30 EGEL EEE4 ER41 ER20 [Sci=1e]
35 E324 EEa4 ERES g2a0 514
40 L] EEEE BA05 ERTO 291
45 BE31 B3Tl ERGS BER34 BE2T3
50 BRo0 5454 R3EG B452 70T
55 REd1 B513 BEET BEES Eh44
1] R85 428 BE38 BEll BR1A
65 BE18 B554 Bdid BROT BEES
70 3T 5420 2R3 5721 BRER
b RES1 5368 R262 BE95 5297
80 RE21 5708 430 BETZ 5304
856 BEl6 5368 491 B47R 534l
a0 BRE0 5318 251 5380 B519
95 BR3T 5362 EE4h BRZ24 532k
B | Download 28 Type & 1.0 3333 a 0.3333 300. Doooooa |22
e o 1 2 : : i
1] RZT2 5473 RE3D BEE0 5370
5 E2ET EEEE E360 ERSD EEED J
=
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Bad Pulse Pal Hopping Hopping  yisible B
Trial Id T;r:’ Width PRI (u=) persﬁjp Rate Leth | Ereguency
{u=) (kHz) {ms Humber
B | Download 258 Type & 1.0 333.3 9 0. 3333 300, 0oooaoo |22
Lo |7 1 ’ s t
1] R2TZ B4 78 BR38 BREO B3T0
5 B26T BRER B360 BRES BRES
10 295 5310 306 BETZ 5701
15 BROG B287 5320 5491 B519
20 BdiZ2 BEER ERO3 5490 5702
25 BR31 BE25 R3EG BE9S B524
30 B7IT 5401 716 5264 5293
35 BRRT bE92 R262 BROZ BR94
40 319 [l £330 bBa0Z 5499
415 RZT1 5338 BEE3 474 B4 7H
50 410 5445 R266 5342 5317
55 299 BET0 BhG4 B4R3 5460
&0 B3E7 5311 5349 5459 5415
65 262 BE81 BEET BhE0 EREZ2
70 5383 BEETH BR93 BEE3 Bd6d
Fi- ROV 5350 5379 BE05 5368
80 B352 E547 5361 5371 BER18
85 5385 5721 5294 5341 BE12
90 B3T3 BE21 5359 5457 5292
95 BEG4 5437 412 5374 BRAT
B | Download 28 Type & 1.0 333.3 9 0. 3333 300, 0000000 |24
Lo |7 1 2 3 ‘
1] 5430 B7LY B47E 571l BEET J
5 5405 5430 5435 B2TE 5321
=~
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80 B352 E547 5361 5371 BER18
85 5385 5721 5294 5341 BE12
90 B3T3 BE21 5359 5457 5292
95 BEG4 5437 412 5374 BRAT
B | Download 28 Type & 1.0 333.3 9 0. 3333 300, 0000000 |24

Lo |7 1 2 3 ‘
1] 5430 B7LY B47E 571l BEET
5 5405 5430 5435 B2TE 5321
10 BE04 574 444 5295 Brz2
15 BEO4 5414 B326 B35 5373
20 5345 E545 BETY BETE 5419
25 E4TE EERS E327 EEED EE20
30 E420 EET4 ER1D ERED E432
35 ER4D E488 ERLZ EEL3 E433
40 B402 5329 ERTO ERag B33l
45 261 BE24 47T 266 Bz86
50 BEZ2E Balv 431 BR15 BE21
55 BEE3 278 R363 5343 BR14
1] Bd3d [=1s1an] BR2T 5413 BROS
65 491 Ba60 3Tl ER4R BE6R
70 R291 B46T R2ES B335 5485
b 428 BRZ8 BE13 5451 5209
80 ER44 5a0g G112 BR95 B3l
856 BhR31 422 ER40 5386 BEo9
a0 BRO3 5445 R2E6 B4GZ2 5540
95 B427 BaTT R4B7 5398 5a0v -

---End of Report---
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